





MANUAL SECTIONS

INTRODUCTION
INSTALLATION
SAFETY
CONTROL DEFINITION AND SWITCHES
OPERATING INSTRUCTIONS
MAINTENANCE
TROUBLESHOOTING
MACHINE PARTS
OPTIONS
MSDS

ORDERING PROCEDURE

Contact your regional Rottler sales rep for assistance in ordering optional equipment, replacement parts,
or tooling.

If you are unable to contact your regional Rottler sales rep, call the factory at 253-872-7050 and ask to

speak to the parts sales specialist.
Have the following information handy to expedite the ordering process:

N RWN =

In some cases you may be requested to send a photo of the part you are ordering if it is a replacement

Your name, business name, and contact number
Customer number

If you don’t have a customer number, your billing address
Shipping address if different from billing address
Machine model and serial number

Part number and description of what you want to order
Preferred method of shipment

You may also contact us via e-mail with the above information. Send e-mail requests to:
parts@rottlermfg.com

part, or doesn’t appear in the database.

If you are unsure which part you need to order, contact our service department and ask to speak to one of

our service consultants. They will assist you in determining which part you require.

THERE IS A MINIMUM ORDER OF $25.00


mailto:parts@rottlermfg.com




Section 1 Introduction 1-1 VR7 Manual

INTRODUCTION

READ THE SAFETY CHAPTER BEFORE INSTALLING MACHINE. THOROUGHLY UNDERSTAND
ALL SAFETY ISSUES BEFORE OPERATING MACHINE.

f O A WARNING |

e ™

READ AND UNDERSTAND MACHINE
MANUAL BEFORE USING MACHINE

Failure to follow operating instructions
may result in personal injury or
damage to machine

ATTENTION OWNER/BUSINESS MANAGER

To validate the warranty on your new Rottler machine, please be sure to sign
and complete the “Installation Report” located in the Installation Chapter of this
manual.

We suggest that the new user of the VR7 read the CONTROL DEFINITIONS to get an idea how the
machine operates.

The Operating Instructions chapter should be read in order to familiarize the user with the actual button
pushing sequences required to carry out a job. These chapters in the manual should be considered

an introduction. As the operators of the VR7 series machines gain experience with using the different
functions of the machine, complicated setups and programs will make more sense.

The rest of the manual contains information and part number reference on fixtures, cutting tools, and
machine maintenance. The operator should read and become familiar with these areas as well.

www.rottlermfg.com



Section 1 Introduction 1-2 VR7 Manual

Description
The VR7 machine is designed for resurfacing by grinding wheel of engine valves.

Rottler VR7 valve grinding machine can grind valves from 15 to 60 degree. Variable valve rotation speed
allow the operator to control surface speed for different diameter valves. Solid cast-iron construction
dampens harmonic vibration to eliminate chatter. Valves are held by a precision chuck system with
pneumatic operated quick action. A large capacity cooling removable tank holds 5 gallons / 20 liter of
grinding fluid.

Each Rottler Chuck offers a dual system of three hardened steel balls - one towards the front of the
Chuck and another system in the back of the Chuck holding the valve in the portion of that will be running
in the Guide to the valve stem.

This automatically aligns the stem of valve, allowing that the face of the valve to be concentric to the
valve, stem depending on the conditions of the stem.

The Rottler linear Centered system ensures accurate in relation to the stem, alignment based on account
that we are working with a valve in which the stem is between the tolerances for wear, so we could ensure
that the valve seat this concentric ground.

Disclaimer

The VR7 Manual (henceforth to be referred to as the “Manual”) is proprietary to Rottler Manufacturing
LLC. (“Rottler Manufacturing”) and no ownership rights are hereby transferred. No part of the Manual
shall be used, reproduced, translated, converted, adapted, stored in a retrieval system, communicated or
transmitted by any means, for any commercial purpose, including without limitation, sale, resale, license,
rental or lease, without the prior express written consent of Rottler Manufacturing.

Rottler Manufacturing does not make any representations, warranties or guarantees, express or implied,
as to the accuracy or completeness of the Manual. Users must be aware that updates and amendments
will be made from time to time to the Manual. It is the user’s responsibility to determine whether there
have been any such updates or amendments. Neither Rottler Manufacturing nor any of its directors,
officers, employees or agents shall not be liable in any manner whatsoever to any person for any loss,
damage, injury, liability, cost or expense of any nature, including without limitation incidental, special,
direct or consequential damages arising out of or in connection with the use of the Manual.

Limited Warranty

Rottler Manufacturing Company Model VR7 parts and equipment is warranted as to materials and
workmanship. This limited warranty remains in effect for one year from the date of delivery, provided the
machine is owned and operated by the original purchaser and is operated and maintained as per the
instructions in the manual.

Tools proven to be defective within the warranty period will be repaired or replaced at the factory’s option.

The products are warranted upon delivery to conform to their published specifications and to be free from
defects in material and workmanship under normal use for a period of one year from shipment. Should a
product not be as warranted, Rottler sole obligation shall be, at its option, to repair, correct or replace the
product or to refund the amounts paid for the Product upon its return to a location designated by Rottler.
No warranty shall extend to rapid wear Products (including tooling) or to Products which have been
subject to misuse (including any use contrary to Rottler instructions), neglect, accident (including during
shipment), improper handling or installation, or subject to any modification, repair or service not certified
by Rottler. Rottler shall not be liable for any consequential, direct or indirect damages or for any other
injury or loss. Buyer waives any right, beyond the foregoing warranty, to make a claim against Rottler.

www.rottlermfg.com



Section 1 Introduction 1-3 VR7 Manual

No warranty is provided for any Products not paid in full.

Merchandise cannot be returned to Rottler without prior approval. Customer must contact the Order
Department or representative to get approval and to be issued a Return Goods Authorization number
(RGR#). Merchandise authorized for return must be returned prepaid. If merchandise is returned with
shipping charges collect, the actual amount of these charges may be deducted from any credit which may
be due the customer. The RGR # assigned by the Order Department should be written on the shipping
label and must appear on a copy of the invoice(s) covering the original shipment. This invoice copy

must be included in the box with the parts. Shipment must contain ONLY those items on the RGR as
approved for return. Merchandise must be received within 10 days of the date of RGR or the RGR will be
canceled. All returned merchandise may be subject to a 20% restocking fee on under $1,000.00 amount
or 10% on any items over $1,000.00. Parts or tooling over 30 days old are considered as customer
property and can only be returned with prior written approval from Rottler Corporation Management and/
or Shipping Department.

The issuance of a RGR DOES NOT guarantee credit - it is only authorization for the return of the
goods. Credit for return merchandise is at the sole discretion of Rottler. Credit will be issued only after
inspection of returned goods.

Tools proven to be defective within the warranty period will be repaired or replaced at the factory’s option.
We accept no responsibility for defects caused by external damage, wear, abuse, or misuse, nor do

we accept any obligation to provide compensation for direct or indirect costs in connection with cases
covered by the warranty.

www.rottlermfg.com



Section 1 Introduction 1-4 VR7 Manual

This page intentionally left blank

www.rottlermfg.com



Section 2 Installation | VR7 Manual

INSTALLATION

Contents
ROTTLER VR7 INSTALLATION REPORT .....ccoiieecieiirrcmecs s s s rnmss s s e s e smssss s e s enmmssn s eeees 2-2
Installation Procedure......... ..o rrrmes s s s s s s e e s e e s e e e ennnn 2-6
Unpacking and Lifting ... s 2-6
I o T - T o PO PPN 2-6
Machineg BOItiNg .........cceiiiiiiiir e ——————————————— 2-7
o T Y=Y ST U o 2-8
N S U] o o] | 2P 2-8

www.rottlermfg.com



Section 2 Installation 2-1 VR7 Manual

ATTENTION OWNER/BUSINESS MANAGER

To validate the warranty on your new Rottler machine, please be sure
to sign the installation report after the installation technician has
installed the machine and verified the machine is operating correctly
and given the operators operation and maintenance training.

Thank you for your cooperation and the opportunity to be of service
to you.

ROTTLER MANUFACTURING

www.rottlermfg.com



Section 2 Installation 2-2 VR7 Manual

Route to: Service Mgr Andy Machine Packet File
VR7 Installation Report Rev 08202015

ROTTLER VR7 INSTALLATION REPORT

ROTTLER MANUFACTURING MUST HAVE THIS REPORT RETURNED TO
PROPERLY QUALIFY WARRANTY ON EQUIPMENT

Customer: Address:
City: State: Zip: Phone:
Machine Model: Serial Number: Representative:

MACHINE INSTALLATION: Electrical information MUST be complete to validate this report.

Customer is responsible for providing electricity to machine in a manner that meets the local electrical code
requirements.

Check machine with precision level and for equal support on feet.

For 110V machines plug power cord supplied with machine into suitable 110V AC 20A outlet.

For 220V version this machine requires 208 to 240V AC 1-phase, 50/60HZ, isolated power supply
(measured between L1 and L2). Current requirement is 15 amps. When using two legs of a three-phase
supply, the voltage from each leg to ground must be between 100-120V AC. Measure the voltages of the
power supply twice during installation (1) VAC (2) VAC.

For 220V version measure each leg of the incoming supply to ground. When using a one leg and neutral
of a 380 VAC three phase supply L1 should measure 240 VAC and Neutral should measure almost 0
VAC.

L1 to ground VAC L2 to ground VAC.

Make sure all electrical equipment has the proper overload protection. The VR7 should have a fully isolated power
supply to prevent damage and uncontrolled movement of the machine. If the VR7 is on the same power lines that
are running to other electrical equipment (grinders, welders, and other AC motors) electrical noise can be inducted
into the VR7 electrical system. Electrical noise can cause the controller to see false signals to move.

_ Neutral and machine ground are not the same thing. You should measure an open
circuit between Neutral and ground.
_ IF VOLTAGE IS OUTSIDE THE CORRECT RANGE AT ANY TIME THE MACHINE
WILL NOT OPERATE PROPERLY AND MAY BE DAMAGED.
BEFORE turning power on to the machine. Check all wires for security by using the correct screw driver
and turning CW until movement stops. Stranded wire can “spread” slightly from vibration during transport.
Air of the proper pressure and capacity connected to the machine below 70 to 90 PSI Air supply must be

free from oil and water. Oil or water will damage electrical and air components. Air pressure should never
drop below 70 PSI at any time. Failure to provide adequate air supply may cause improper clamping.

www.rottlermfg.com



Section 2 Installation 2-3 VR7 Manual

Remove back cover from the Control Panel and recheck/Inspect all wire connections with a screwdriver for
security, Stranded wire used in these machines can spread and loosen a connection when shipping.
Remove the shipping bolts and brackets.

Clean any rust inhibitor from the machine surfaces.

Confirm that coolant pump is wired and plumbed. See Installation section of manual for detailed
instructions if needed.

Have the operator read through the operation manual before training begins. This will help him be familiar
with the button pushing sequences. Have the operator read through the manual again after training and
some of the sequences will make more sense.

MACHINE START-UP

_ When starting the machine for the first time, it may move out of control. Make sure all
hands are clear of machine parts. Be ready to press the Emergency Stop button if
needed.
Turn main power on from the main incoming breaker box.

MACHINE MOVEMENTS

Before mounting a wheel, Be sure that the machine is not powered and the emergency stop is pushed in
Always check that it is not damaged does not show any shock or damage mark.
Start the spindle and verify operation.

INSTRUCTING THE OPERATOR

Using the operating manual as a guide explain the function of all buttons.
Cycle all machine movements and supervise the handling of same by operator.
Fully explain the operation of the machine on seat angle face and stem ends.
Point out safety features to customer and operator. Do not push any buttons without thinking of safety first.
Check cooling pump and cooling tank for proper operation.
Explain the importance of using only Rottler grinding oil. Use of non approved grinding oil will void the
warranty.
The following is a checklist to go through every time the machine is started to begin machining a seat.
Work piece secure Grinding wheel RPM set Valve Rotation RPM set
Proceed to have operator to machine a valve under you control.
Parts ordering, refer the to the operating manual for part numbers and description.
Review Emergency stop procedure and with operator per operating manual.
Explain the importance of ball chuck maintenance per instructions in manual.

www.rottlermfg.com



Section 2 Installation 2-4 VR7 Manual

General remarks on machine performance, adjustments as received and any further organization or parts
required to complete the set up:

Instructions given to:

Sales/Service Engineer: Date

Shop Foreman/Superintendent or Owner: Date

www.rottlermfg.com



Section 2 Installation 2-5 VR7 Manual

This page intentionally left blank

www.rottlermfg.com



Section 2 Installation 2-6 VR7 Manual

Installation Procedure

Unpacking and Lifting

Use care when removing the crate materials from the machine. Be careful not to use force on any part of
the machine.

Remove the shipping screws (4) from the skid; the shipping brackets will be painted red and lifting bracket
on yellow for easy identification. These screws are located at the four bottom corners of the Main Base.

The machine can be lifted by ropes once duly secured by.

_ THIS MACHINE IS TOP-HEAVY. Use care when lifting and moving
Machine

Location

For a suitable working level, suggest to rise the machine up to some 650 mm.
Avoid an excessive smoothness of the floor to prevent any sliding of the operator.

Place the machine in its pre-determined location and carefully remove crating.

2. Remove all the shipping brackets painted red, clean the rust preventative with a clean cloth, and
approved solvent.

www.rottlermfg.com



Section 2 Installation 2-7 VR7 Manual

3. Remove the shipping bracket from the swivel plate (located on the front of the chuck swivel plate
clamp on the front of the machine).

If you are putting the machine on the bench, make sure to remove the drain tube and install the black
1.00” drain plug located on the back of the machine; be sure the coolant pump is free of all packing.
(Packing material will clog the coolant system)

Machine bolting

Put it on a bench and duly bolt the machine to it through the holes located on the lower part of the
machine base. Bolt the bench to the floor if decided by using some studs drowned into the concrete by
means of a spirit level; check in both ways the planarity of the machine.

www.rottlermfg.com



Section 2 Installation 2-8 VR7 Manual

Power Supply

General warnings

The electrical connection to the power source has to be done by electricians only. Verify if the feed line
is in accordance with the norms in force. In the negative, keep the due remedy. Make sure the wiring
connection to the power source has been correctly done and not hinder the normal operation and
maintenance of the machine.

The sections of the feeding cable, as well as the protective covering have to be calculated accordingly
with the fed power. Check the source voltage be as indicated in the machine data plate. Also check the
cables are well insulated and the machine connected to the earth. On the feeding line there must be a
cut-off circuit breaker.

Plug the machine to the power source paying attention to the data
reported on the plate fitted to the machine. Make sure the feeding
cable is in accordance with the safety rules.

Once connected the machine, pay attention its sense of rotation be correct. In the negative, invert one
phase. Follow the marks and the cable color to identify the phases.

IMPORTANT!]| Electrically connect in accordance with national and local electrical codes.

This machine is available on 230V and 115V and it has the following power requirements:

208 to 240 VAC it should not exceed 240 Volts
Single Phase - 50 Hertz - 10 amps

110 to 120 VAC it should not exceed 120 Volts
Single Phase - 60 Hertz - 20 amps

Air Supply

It is very important the air source for the VR7 machine be moisture free.

Water and oil in the line will result in early cylinder and valve failure. The factory recommends installing a
water trap at the machine.

Attach a 100 PSI air source to the intake located on the left side of the machine as you are standing in the
operators position. Adjust pressure regulator so that air pressure going to the machine is between 70 and
90 PSI. (4.8 —6.25 bar)

www.rottlermfg.com



Section 2 Installation 2-9 VR7 Manual

Adding Grinding Oil

Add grinding oil that was shipped with the machine by pouring oil into drainage area.

IMPORTANT]

USE ONLY ROTTLER APPROVED GRINDING OIL
ROTTLER GRINDING OIL OR CASTROL HONILO 710
ARE THE ONLY APPROVED GRINDING OILS
USE OF NON APPROVED OIL WILL VOID WARRANTY

/

www.rottlermfg.com



Section 3 Safety I VR7 Manual

SAFETY

Contents
Safety Information ... ————— 31
Safety Instructions for Machine Use ... 31
EleCtrical POWET ........ .t s 3-3
11 Tod 011 4 TI0 T o Y=Y - o T 3-4
EmMergency ProCedure ......... s 3-4
When Using the VR7 Machine.........cccccciiiiiiiiiiiii s 3-5

www.rottlermfg.com



Section 3 Safety 3-1 VR7 Manual
Safety Information
For Your Own Safety Read This Instruction Manual Before Operating This Machine.

f - A WARNING |

'S ™\

READ AND UNDERSTAND MACHINE
MANUAL BEFORE USING MACHINE

Failure to follow operating instructions
may result in personal injury or
damage to machine

& This is the safety alert symbol. It is used to alert you to potential personal injury hazards. Obey
all safety messages that follow this symbol to avoid possible injury or death.

DANGER indicates an imminently hazardous situation which, if not
avoided, will result in death or serious injury.

WARNING indicates a potentially hazardous situation which, if not
avoided, could result in death or serious injury.

CAUTION indicates a potentially hazardous situation which, if not
avoided, may result in minor or moderate injury.

CAUTION CAUTION used without the safety alert symbol indicates a potentially
hazardous situation which, if not avoided, may result in property damage.

Safety Instructions for Machine Use

This machine is capable of causing severe bodily injury

ONLY A QUALIFIED, EXPERIENCED OPERATOR SHOULD OPERATE THIS MACHINE. NEVER
ALLOW UNSUPERVISED OR UNTRAINED PERSONNEL TO OPERATE THE MACHINE. Make
sure any instructions you give in regards to machine operation are approved, correct, safe, and clearly
understood. Untrained personal present a hazard to themselves and the machine. Improper operation will
void the warranty. N

KEEP GUARDS IN PLACE and in proper working order. If equipped _

with doors, they must be in the closed position when the machine is in

operation. DO NOT OPERATE
THIS MACHINE

WITHOUT
GUARDS IN PLACE

www.rottlermfg.com



Section 3 Safety 3-2 VR7 Manual

KEEP WORK AREA CLEAN. Cluttered areas and benches invite accidents.

KEEP CHILDREN AND VISITORS AWAY. All children and visitors should be kept a safe distance from
work area.

WEAR THE PROPER APPAREL. DO NOT wear loose clothing, gloves, rings, bracelets, or other jewelry
which may get caught in moving parts. Non-Slip foot wear is recommended. Wear protective hair
covering to contain long hair.

ALWAYS USE SAFETY GLASSES. Also use face or dust mask if cutting operation is dusty. Everyday
eye glasses only have impact resistant lenses, they are NOT safety glasses.

Ve

RISK OF EYE INJURY WHEN
OPERATING THIS MACHINE
EYE PROTECTION REQUIRED
WHEN OPERATING THIS MACHINE
(. _/

DO NOT OVER-REACH. Keep proper footing and balance at all times.

USE THE RECOMMENDED ACCESSORIES. Consult the manual for recommended accessories. The
use of improper accessories may cause risk of injury.

CHECK DAMAGED PARTS. Before further use of the machine, a guard or other part that is damaged
should be checked to determine that it will operate properly and perform its intended function. Check
for alignment of moving parts, breakage of parts, mounting, and other conditions that may affect its
operation. A guard or other part that is damaged should be properly repaired or replaced.

NEVER OPERATE A MACHINE WHEN TIRED, OR UNDER THE INFLUENCE OF DRUGS OR
ALCOHOL. Full mental alertness is required at all times when running a machine.

IF AT ANY TIME YOU ARE EXPERIENCING DIFFICULTIES performing the intended operation, stop
using the machine! Then contact our service department or ask a qualified expert how the operation
should be performed.

DO NOT MODIFY OR ALTER THIS EQUIPMENT in any way. If modifications are deemed necessary, all
such requests must be approved and/or handled by Rottler Manufacturing. Unauthorized modifications
could cause injury and/or damage to machine and will void the warranty.

SAFETY DECALS SHOULD NEVER BE REMOVED. They are there to convey important safety
information and warn of potential hazards.

ALL LOCAL SAFETY CODES AND REGULATIONS should be followed when installing this machine.

www.rottlermfg.com



Section 3 Safety 3-3 VR7 Manual

ONLY QUALIFIED PERSONAL should perform service on the electrical and control systems.

ALWAYS USE THE GUARDS. Eye protection must be worn at all times by the operator and all other
personnel in the area of the machine.

No list of safety guidelines can be complete. Every piece of shop
environment is different. Always consider safety first, as it applies to
your individual working conditions. Use this and other machinery with caution and respect. Failure to
follow guidelines could result in serious personal injury, damage to equipment or poor work results.

Electrical Power

Make sure all electrical equipment has the proper overload protection. The VR7 should have a fully
isolated power supply to prevent damage and uncontrolled movement of the machine.

If the VRY is on the same power lines that are running to other electrical equipment (grinders, welders,
and other AC motors) electrical noise can be induced into the VR7 electrical system.

Electrical noise can cause the controller to see false signals to move. Not supplying a fully isolated
supply to the machine may void factory warranty.

Make sure all electrical equipment has the proper electrical overload protection.

_ Electrocution or a fire can result if the machine is not grounded
correctly. Make sure the ground is connected in accordance with this
manual. DO NOT operate the machine if it is not grounded. In the event of an electrical short, grounding
reduces the risk of electric shock by providing a path of least resistance to disperse electric current.

_ All electrical power should be removed from the machine before
opening the rear electrical enclosure. It is recommended that the

machine have a electrical LOCK-OUT device installed.

_ When you doing any operation on the cylinder head; the machine is
capable of throwing metal chips. Eye protection must be worn at all

times by the operator and all other personnel in the area of the machine.

_ The operator and nearby personnel should be familiar with the location
and operation of the Emergency Stop Button.

www.rottlermfg.com



Section 3 Safety 3-4 VR7 Manual

Machine Operator

The operator of theVR7 should be a skilled machinist craftsman who is well versed in the caution, care,
and knowledge required to safely operate metal cutting tools.

If the operator is not a skilled machinist he/she must pay strict attention to the Operating Instructions
outlined in this manual, and get instruction from a qualified machinist in both production and operation of
this machine.

The VR7 machines have the following areas of exposed moving parts that you must train yourself to
respect and stay away from when they are in motion:

Cutting Tool Area — Any operation involving hands in the tool holder,
such as inspection or alignment of the tool holder or tools, changing
tool holder or insert holders, tool insertion, and removal, tool holder changes, and size checking etc.
requires the machine to be in neutral or on the off position.

Machining — Eye protection must be worn during all operations of the
machine. Hands must be kept completely away from the cutter head.

Work Loading and Unloading — Carefully develop handling methods of
loading and unloading work pieces so that no injury can result if hoist
equipment or lift connection should fail. Periodically check lift components for damage that may cause
failure of Cylinder head Handler Assembly.

Machine Maintenance — Any machine adjustment, maintenance or parts
replacement absolutely requires a complete power disconnection from
the machine, this is an absolute rule.

Emergency Procedure

Assuming one of the following has occurred: tool bit set completely off size, work piece or spindle base
not clamped, spindle is not properly centered, and these mistakes will become obvious the minute the cut
starts

PRESS THE EMERGENCY STOP BUTTON (on the front control panel) IMMEDIATELY!

Find out what the problem is; return the spindle to its up position without causing more damage. To
restart the machine, turn the Emergency Stop Button CW until the button pops out. Make sure the button
has been depress for at least 1 1/2 minutes or the drive will not have time to reset and they will not
function.

Be alert to quickly stop the machine in the event of a serious disruption of the boring process either at the
top or bottom of the bores.

“REMEMBER” metal cutting tools have the speed and torque to severely injure any part of the human
body exposed to them.

www.rottlermfg.com



Section 3 Safety 3-5 VR7 Manual

When Using the VR7 Machine

* Never use wheels, which that have been dropped or damaged

¢ Never use excessive pressure when installing a new wheel between the wheel and hubs. Tighten nut
only enough to hold wheel firmly.

* Don’t overload Precaution the wheel when grinding.

e Don’t use the machine for any purpose than grinding Valves, Valve Stem or Rocker Arms.
¢ Don’t modify the safety guards provided with the machine.

e Always use Safety Glasses when operating the machine.

www.rottlermfg.com



Section 4 Control Definitions 4-1 VR7 Manual

CONTROL DEFINITION AND SWITCHES

Before attempting to operate this machine, first familiarize yourself with all controls and switches and the
functions of each component of the machine.

COOLANT
On

EMERGENCY o
ST
o i ; WHEEL & ,

ROTICER

MANUFACTURING

Stop Switch (1)

By pressing, the Stop Switch will turn any function off the machine and for emergency purpose.

It needs to be rotating clockwise to be reset.

Main Switch (2)

This switch has three positions. In the left position, both the spindle, coolant and the chuck motor are

on. With the switch in the right position, only the spindle motor will run and the cooling (for dressing the
grinding wheels). When centered, all three functions will be turn off, chuck, cooling and spindle motors are
off.

Chuck Speed Controllers (3)

The Rottler VR7 valve refacer is equipped with a variable speed chuck motor, which allows you to alter
the rotational speed based on the valve head diameter (See chart on chuck cover).

Indicator Light (4)

This light will indicate when the machine is on.

Spindle Slide Switch

This machine is equipped with an automatic switch, which shuts
off the spindle motor, chuck motor and the coolant pump when the
traverse handle is in the far right position.

www.rottlermfg.com



Section 4 Control Definitions 4-2 VR7 Manual

This page intentionally left blank

www.rottlermfg.com



Section 5 Operating Instructions I VR7 Manual

OPERATING INSTRUCTIONS

Contents

Operating INStruCtions ..o ——————————————— 5-1
11 Tod 011 4 TI0 T o Y=Y - o T 5-2
LA L0 4 Y Y 5-2

L0 Y =T T o N 5-2
Hand Safety ... 5-2
Machine CapaCity ........cccciiiiiiiiimmirre i ————— 5-2
Avoid Accidental Starting.........ccoceiiiiii i ————————————————— 5-2
L0 1= =TT Y o S 5-2
JOD COMPIELION ..ot —————————————— 5-2
LY 0 F= T =Y 4 =T 4L e T PN 5-2
LT T 5-2
Emergency ProCedure ... ssssss s ssssss s s s nnnnnes 5-3
LT T Lo [T T AL 1= 5-3
Mounting the Main Valve Grinding Wheel..........cccoomiiiiiniiiniin e 5-4
Main Valve Grinding Wheel Removal............ooiiiiiiiceerne s e 5-5
Valve Stem Grinding Wheel Removal...........cccoommiiiinesrn s 5-6
SETTING THE SWIVEL PLATE ANGLE ... 5-7
SETTING THE CHUCK VALVE STOP......ccccciimitirriiinsssssss s sssssssssssss s ssssssssssss s s sssssssnnns 5-8
SETTING SPINDLE SLIDE STOPS........ciiiiirriies s s s ssssss s s ssss s ssnns 5-8
Dressing the Main Grinding Wheel ... 5-9
Valve Stem Wheel DreSSing........ccooicciimimiiiiniiisccseeiss s ssssssess s s s ssssssss s s sssssssssssnssssses 5-11
Resurfacing Procedure ... s ssssss s s s snnnns 5-13
Grinding of Valve Stem ENdS ... ssssnn s ssnn s 5-15
Valve Stem Chamfering........ccccoiiiiiiiieiini i 5-16
Rocker Arm RefacCing .....ccooiicciiimiiiiiiiiccc s s sssnn s mmn s s s n s mnnns 5-17

www.rottlermfg.com



Section 5 Operating Instructions 5-1 VR7 Manual

Operating Instructions

The ROTTLER VR7 MODEL is a machine fitted with high speed rotating grinding wheels, it is therefore
very important to apply the following safety instructions.

_ Do not use the machine without all the guards on.

DO NOT OPERATE
THIS MACHINE

WITHOUT
GUARDS IN PLACE

Grounding procedure: the machine comes with a three-wire conductor. The green / yellow wire must be
connected to the ground in the plug and receptacle. A qualified electrician is required for this procedure.

Personal protection: prior to operating the machine, Remove loose clothes and. Safety shoes must be
worn. Do not wear gloves.

Eye protection: wear safety glasses, goggles, or a facial shield.

e N

RISK OF EYE INJURY WHEN
OPERATING THIS MACHINE
EYE PROTECTION REQUIRED
WHEN OPERATING THIS MACHINE

J

Stop the machine before making adjustments or removing debris from the working area.

The part to be machined must be strongly clamped before beginning machining.

The power must always be OFF if the operator is not present.

www.rottlermfg.com



Section 5 Operating Instructions 5-2 VR7 Manual

Machine Operator

The operator of the VR7 should be a skilled machinist craftsman who is well versed in the caution, care,
and knowledge required to safely operate metal cutting tools.

Clean the machine carefully, removing the protective grease spread on unpainted parts.

Lubricate the points as indicated.

Before the delivery the machine has been duly tested therefore it is not necessary any particular setting
up when using it.

Anyway, since damage might occur during the transport, it is advisable to verify its status before putting
into operation.

Work Area

Keep the floor around the machine clean and free of tools, tooling, stock scrap and other foreign material
and oil, grease or coolant to minimize the danger of tripping or slipping. Rottler recommends the use

of anti-skid floor strips on the floor area where the operator normally stands and that each machine’s
work area be marked off. Make certain the work area is well lighted and ventilated. Provide for adequate
workspace around the machine.

Overreach
Maintain a balanced stance and keep your body under control at all times.

Hand Safety

NEVER wear gloves while operating this machine.

Machine Capacity

Do not attempt to use the machine beyond its stated capacity or operations. This type use will reduce
the productive life of the machine and could cause the breakage of parts, which could result in personal
injury.

Avoid Accidental Starting

Make certain the main switch is in the OFF position before connecting power to the machine.

Careless Acts

Give the work you are doing your undivided attention. Looking around, carrying on a conversation and
horseplay are careless acts that can result in serious injury.

Job Completion

If the operation is complete, the machine should be emptied and the work area cleaned.
Replacement Parts

Use only Rottler replacement parts and accessories; otherwise, warranty will be null and void.
Misuse

Do not use the machine for other than its intended use. If used for other purposes, Rottler Manufacturing
disclaims any real or implied warranty and holds itself harmless for any injury or loss that may result from
such use.

www.rottlermfg.com



Section 5 Operating Instructions 5-3 VR7 Manual

Emergency Procedure

Assuming one of the following has occurred: Work piece or spindle base not clamped, depth of cut not
set correctly, these mistakes will become obvious the minute the cut starts

PRESS THE EMERGENCY STOP BUTTON (on the front control panel) IMMEDIATELY!

Grinding Wheel

Use ONLY the ROTTLER grinding wheels using the reference numbers listed on consumable section of
this manual. Those grinding wheels are already balanced before delivery.

Attention! The use of original parts is required.

Before mounting a wheel, always check that it is not damaged 1. Be sure that the machine is
does not show any shock or damage mark. not powered.

2. Remove the protecting cover
of the wheel.

3. Install the spindle locking pin
and tighten the wheel

4. Reassemble the protecting
cover of the wheel.

NEVER MAKE THE WHEEL ROTATE WITHOUT ITS
PROTECTING COVER.

www.rottlermfg.com



Section 5 Operating Instructions 5-4 VR7 Manual
Mounting the Main Valve Grinding Wheel

_ Always disconnect the machine from the power source before
attempting to change wheels

The valve and stem grinding wheels are attached with special spanner nuts and a special wrench for its
removal is included with the accessories.

Grinding
Wheel

Spindle Lock
Access Hole

pindle Lock
od Supplied
fith machine

Picture 3

Special Grinding Wheel
Spanner Wrench and
Spindle locking Rod

Supplied with machine

www.rottlermfg.com



Section 5 Operating Instructions 5-5 VR7 Manual

Main Valve Grinding Wheel Removal

Remove the three mounting screws holding the wheel guard in place.

2. Insert the 3/16” diameter valve stop rod provided. (This will keep the spindle from turning while
removing the grinding wheel nut.)

3. With the special grinding wheel nut wrench, remove the grinding wheel nut and then the grinding
wheel. (see picture 3)

Make certain the grinding wheel bushing is tight.
Install the new grinding wheel and grinding wheel nut, and then tighten.
Remove special pin and re-install wheel guard.

Grinding
Wheel Caover

Grinding
Wheel

Grinding
Wheel Nut

Spanner
VWheel Wrench

www.rottlermfg.com



Section 5 Operating Instructions 5-6 VR7 Manual

Valve Stem Grinding Wheel Removal

NOTE: It is not necessary to remove the wheel guard to remove this wheel!
Insert the 3/16” diameter spindle lock pin provided. (This will keep the spindle from turning)
With the special wrench, remove the butt wheel nut and then the butt grinding wheel.

NOTE: Butt wheel nut has left hand threads. Install the new grinding wheel and butt wheel nut, and
tighten. Remove special pin.

www.rottlermfg.com



Section 5 Operating Instructions 5-7 VR7 Manual

SETTING THE SWIVEL PLATE ANGLE

The swivel plate is marked in 1° increments from 0° to 60°. Actual setting for 0° - 60° are indicated with
these numbers.

To set the angle

1. Loosen the lock handle (see picture below) and set the edge of the swivel plate to the desired angle.
2. Tighten the lock handle (clockwise)

Swivel Plate
Locking Handle

Degree Indic

www.rottlermfg.com



Section 5 Operating Instructions 5-8 VR7 Manual

SETTING THE CHUCK VALVE STOP

The valve stop is a device designed to locate all like valves at a given relative distance from the end of
the chuck. (See picture above)

To set the valve stop:
1. Install a valve in the chuck at the desired depth and allow the chuck to close.

2. Using the 3/16” diameter valve stop rod provided, push the valve stop in until it is seated against the
valve stem end and then tighter the 3mm allen set screw.

NOTE: Be sure subsequent valves are pushed in far enough to contact the stop.

SETTING SPINDLE SLIDE STOPS

This machine is equipped with adjustable stops to limit the travel of the grinding wheel spindle slide.
This stop, when set, prevents the wheel from striking the chuck or the valve stem.

1. With the valve installed in the chuck, all motors off and the thumbscrews loose, advance the traverse
handle to the left.

Feed valve up to valve wheel.

Be sure the grinding wheel does not strike either the chuck or the valve stem.

Slide the right hand adjustable stop up against the fixed stop and tighten locking knob.
(See picture #2)

ok~ 0D

Picture # 2

www.rottlermfg.com



Section 5 Operating Instructions 5-9 VR7 Manual

Dressing the Main Grinding Wheel

Use ONLY the ROTTLER grinding wheels using the reference numbers listed on consumable section of
this manual. Those grinding wheels are already balanced before delivery.

Attention! The use of original parts is required.

As the wheel is used, particles break away from the face and the wheel needs to be dressed. The
process of dressing the grinding wheel returns it to a smooth condition for the best possible finish on the
valve face.

NOTE: Before mounting a wheel, always check that it is not damaged or does not show any shock or
damage mark.

Main Grinding

Wheel

Dressing Device
deep stop

Diamond
Dresser

Device looking
handle

www.rottlermfg.com



Section 5 Operating Instructions 5-10 VR7 Manual

s N

RISK OF EYE INJURY WHEN
OPERATING THIS MACHINE
EYE PROTECTION REQUIRED

WHEN OPERATING THIS MACHINE
\. g,

Note: NEVER MAKE THE WHEEL ROTATE WITHOUT ITS PROTECTING COVER

Turn the main switch to the OFF (center) position.

2. Loose the lock arm, swing the diamond dresser device toward the wheel and feed the diamond until it
start making Contact to the wheel and dresser and feed the diamond point turns the scaled knob.

3. Start the coolant pump by turning the switch button to the on position. (cooling must be on after the
wheel is rotating to avoid unbalancing the wheel)

4. Using the traverse handle, locate the grinding wheel so that the diamond point just contacts the
center of the face and lock device in place.

Depress the right side of the main switch turning on the spindle and coolant pump.

Cycle the traverse handle with a slow and continuous motion several times, from one end to the other
so that the grinding wheel is completely dressed or until the face on the grinding wheel is complete
clean.

7. Place the diamond feed lever to the back on park position and lock the handle.

NOTE: Coolant nozzles must always be directly onto the diamond when dressing the wheels; make sure
the wheel turning before turning on the coolant pump to avoid unbalancing the grinding wheel.

www.rottlermfg.com



Section 5 Operating Instructions 5-11 VR7 Manual

RISK OF EYE INJURY WHEN
OPERATING THIS MACHINE
EYE PROTECTION REQUIRED

WHEN OPERATING THIS MACHINE
- v,

Valve Stem Wheel Dressing
1. The Valve stem grinding wheel needs to be dressed periodically, to keep a sharp cutting edge and a
clean face.

2. Press the right side of the main switch (spindle) and move the cross on the handle to the left until the
motor starts.

3. Leave the transverse handle on left position after the motor starts, and shut down the motor (move
the switch to the center position “OFF”)

4. Loosen the spindle-sliding stop, move it adjusted stop against the fixed stop and re-tighten the knob.
(see picture #2 below)

Picture # 2

5. Rotate the valve stem dresser device forward out of the way. Next rotate the valve dresser into
position in front of wheel. (Make sure diamond dresser will not be hitting the wheel at the time of
moving the diamond across the wheel).

Using the diamond now move the point in until it just touches the valve stem wheel.

Move the diamond clear of the wheel and turn the main switch to the spindle “ON” position.

NOTE: Coolant must always be directed onto the diamond when dressing.

www.rottlermfg.com



Section 5 Operating Instructions 5-12 VR7 Manual

7. Sweep the diamond across the face of the wheel feeding in .003 to .005 until the face has been totally
clean up. (see picture below).

Prneumatic button valve Diamond Dresser Device
to open chuck i

Emff —

Valve Stem Dresser

www.rottlermfg.com



Section 5 Operating Instructions 5-13 VR7 Manual

Resurfacing Procedure

Chuck cover

Spindle
slide
adjustable
stops
Valve
Feed
Hand
Whesl
Linear
: s Stroking
Handle

Note: To achieve a good run out on the valve head it is imported to keep valve stem clean and the
butt must be resurface.

1. Loosen the swivel plate lock and set the proper angle for the valve seat face.

2. Remove the chuck dust cover. This must be installed when dressing the wheel to keep dust out and
causing chuck to stick. Place dust cover on holder on top of chuck housing.

www.rottlermfg.com



Section 5 Operating Instructions 5-14 VR7 Manual

With the stroking handle in the extreme right hand position, install the valve in the Chuck by pressing
the pneumatic valve button located on the right side of the machine. (See picture below)

\

Switch on the grinding wheel motor at the control panel by position the Spindle switch to the Left
(Wheel Valve and Coolant On)

3. Move the traverse handle slowly to the left until the motors and coolant pump come on.

If necessary, adjust position of the valve by rotating the valve feed hand wheel. Once it reached the
right position adjustment limits the Grinding wheel carrier stroke in sweeping so that the wheel would
not damage the valve stem and then lock the stop knobs

NOTE: Adjust the coolant flow onto the face of the valve. Never allow the coolant to be directly onto the
chuck. Suspended grit in the coolant will cause damage to the chuck balls and collars.

5. Bring the valve face into contact with the grinding wheel by SLOWLY turning the feed hand wheel
clockwise while at the same time slowly stroke the wheel back and forth.

NOTE: Adjust the coolant flow

6. Stop feeding the hand wheel in and pass the wheel across the face 3 or 4 times. (This will put on the
finish grind). Allow the valve to spark out before proceeding

7. Slowly back off the feed by turning the feed handle counter-clockwise moving the valve away from the
grinding wheel and park the spindle to the left until motors and cooling goes to a comply stop.

8. Wait for the grinding wheel for a complete stop, press the chuck release valve on the right side and
remove the finished valve.

_ NEVER attempt to release or remove the valve from the chuck while
either motor is still running.

www.rottlermfg.com



Section 5 Operating Instructions 5-15 VR7 Manual

Grinding of Valve Stem Ends

~ N

RISK OF EYE INJURY WHEN
OPERATING THIS MACHINE
EYE PROTECTION REQUIRED
WHEN OPERATING THIS MACHINE

1. With the spindle motor always to the
right and on the switch on the ON position,
move the stroking handle away from the switch
(the main wheel should not be running at this
time), then move the stroking handle to the left
until spindle motor starts running.

2. Loosen the spindle-sliding stop, adjust stopper against the fixed stop and re-tighten locking knobs.
(see picture above)

3. Install the valve stem on the clamping
block axis, on the right side of the machine,
with the straight "V" near the wheel. To do that,
you have to lock the index in position , and
rotate the clamping block by using the lever
handle

4. Use the "V" perpendicular to the wheel
to clamp the valve on the clamping block. Use
the rear feed screw (to rotate the clamping
block) to put in contact the valve stem end and
the grinding wheel

',

(

.ﬂ‘.-

5. Lock the valve in this position with the
brass screw

[

6. Start the wheel and the coolant system and take a light cut across the tip of the valve stem.

7. Adjust the micrometer screw with your grinding value. Be careful, you should not grind more than
.0005” — (.013mm)

8. Using the valve clamping devise handle, swing the devise to grind the valve stem end (backward and

forward movement).
9. Once you done grinding don’t forget to stop the wheel and the coolant system.

www.rottlermfg.com



Section 5 Operating Instructions 5-16 VR7 Manual

Valve Stem Chamfering

( _
RISK OF EYE INJURY WHEN

OPERATING THIS MACHINE

EYE PROTECTION REQUIRED
WHEN OPERATING THIS MACHINE
. v,

STOPPER LOCK SCREW

VALVE STEM STOFPER

Place the stem end dressing device in the front position as shown in the photo.
Release the valve stem stopper device, rotate to the stop and tighten the lock screw.

Place the valve stem in the 45 degree V with the stem end against the stopper and lightly clamp with
brass screw so that the valve can be rotated by hand.

4. Block the valve in this position on the clamping system. Do not tight too much; you should be able to
turn the valve around his own axis.

5. Start the grinding wheel and coolant and slowly feed the stem end device with the screw until the
stem touches the grinding wheel. Now rotate the valve while pushing towards the stopper and grind a
chamfer on the end of the stem.

6. Use the clamping block rotation to grind the valve stem chamfering (turn the valve around his own
axis).

Rotate the feed screw of the stem device to move the valve away from the grinding wheel.

Switch off the grinding wheel and wait till the wheel stops rotating until the valve is removed from the
device.

www.rottlermfg.com



Section 5 Operating Instructions 5-17 VR7 Manual

Rocker Arm Refacing

Swing valve stem dresser attachment forward out of the way.

Position rocker arm on swivel holding attachment so rocker face is centered on wheel. Lock attachment in
place. Turn switch to the right (Wheel and Coolant On)

With right hand, hold rocker on wheel while stroking right to left with left hand until rocker face is cleanly
ground on radous. Remove rocker and inspect.

www.rottlermfg.com



Section 6 Maintenance | VR7 Manual

MAINTENANCE

Contents

1 T = T o = 6-1
Lubricating the Chuck Slideways .........cccccciriiiiiii 6-1
Adjusting Gibs of Chuck SIIdeway .........cccccoiiiiiimmiiiiiicccccerrr e 6-2
Adjusting The Chuck Assemble Belt............cccoovmmmiiiinnii e 6-3
Replacing Chuck ASSEmDbIy........coooiiiiiiicicirrii e e mmnnn s 6-4
(23 I I 0 [ U G 6-9
Maintenance Procedure for VR Ball ChucCks..........ccccciiiiiiiiiscmmiren e 6-9
CHUCK DISASSEMBLY AND CLEANING ........ccoiiiiciccnnmmrrrre s s sss s sssssnssses e s essss s sssmmsnnssensssssnas 6-10
CHUCK ASSEMBLY ...t iicssessmsr e e s s e st a s s s mms s s s e e e e e e s s a s s mmmmn s ee e e e e s saasn s snmnnnnnnneenessan 6-11
REMOVAL OF BALL CHUCK ASSEMBLY FROM THE MACHINE ............cccooimiirreer e 6-11
INSTALLATION OF THE BALL CHUCK ASSEMBLY .......oooiiireeiiccmree e e mee e e 6-11
Linear Guide Adjustment, Disassembly, and Assembly ..........cccccciiiiiiiiiinnnnncsneens 6-12
SUGGESTED TIPS ... s s ms s sme s s ms e me e sms e e ne s s snnn s e s anesanns 6-13

www.rottlermfg.com



Section 6 Maintenance 6-1 VR7 Manual

Maintenance

The Rottler VR7 has been designed to be a low maintenance machine. However, some basic
maintenance will ensure long life and accurate results.

Lubrication — the VR7 is supplied with 8 oiler cups and a container of slideway oil. The slideways must be
lubricated before starting a new machine and regularly during use of the machine.

Lubricating the Chuck Slideways
The oilers on front and rear of linear slide ways should be oiled weekly with ISO VG 68 Way Oil.

\ "’

The chuck shaft slide ways are equipped with 3 lubricator cups. (Lower portion of left photo.) The upper 2
oilers are for the chuck housing, these also should be oiled weekly

BALL CHUCK ML |

BE COVERED wi

The last oiler is in the feed handle and should be oiled weekly. (Above right)

www.rottlermfg.com



Section 6 Maintenance 6-2 VR7 Manual

Adjusting Gibs of Chuck Slideway

After transport and use, the gibs of the chuck slideways may become lose and require some adjusting. Be
sure that the gibs are well oiled as described in lubrication chapter before attempting to tighten the gibs. It
is best to tighten the gib set screws without loosening the locknuts. Using a 3mm allen key, gently tighten
the set screws.

Chuck Slideway Gib — while slowly turning the feed handwheel, gently tighten the outside setscrews
until some resistance is felt to the handwheel. Once outside set screws are adjusted, then use same
procedure to tighten center set screw. Located in rear of chuck assembly at the bottom.

www.rottlermfg.com



Section 6 Maintenance 6-3 VR7 Manual

Adjusting The Chuck Assemble Belt

The correct adjustment of the chuck drive belt will ensure long life and smooth operation.

2. ltis not necessary to give excessive tension to the belt, tooth belt requires less tension then
conventional belt.

3. The chuck drive motor mounting bolts are used to adjust the tension.

4. |If the belt runs sideways, it indicates that the axis of the motor is not parallel to the chuck shaft.

5. Loosen the motor mounting bolts and adjust the tension and re-tighten the bolts.

6. Repeat #5 above until the tension is correct and the belt runs straight.

www.rottlermfg.com



Section 6 Maintenance 6-4 VR7 Manual

Replacing Chuck Assembly

First remove cover

www.rottlermfg.com



Section 6 Maintenance 6-5 VR7 Manual

Then remove bolt holding actuating arm

www.rottlermfg.com



Section 6 Maintenance 6-6 VR7 Manual

Next loosen motor

Then remove drive hub/stop shaft assembly.

www.rottlermfg.com



Section 6 Maintenance 6-7 VR7 Manual

Next remove chuck buy slipping out of housing.

| e

Install in reverse order.
After new chuck is slid into place the housing clamps must be adjusted.
Loosen all adjusting bolts. Tighten 1 large allen until slight drag is felt on the chuck when rotating

MANUFACTURING

www.rottlermfg.com



Section 6 Maintenance 6-8 VR7 Manual

Then tighten small allen screws until chuck rotates freely

Continue to other adjuster and repeat. Do this 2-3 times.

Next install aluminum drive hub assembly. Adjust thrust buy pushing towards housing while pushing
chuck back, and tighten set screw. Make sure the chuck turns freely and there is no thrust movement in

and out.
Assemble remaining parts in reverse order of disassembly

www.rottlermfg.com



Section 6 Maintenance 6-9 VR7 Manual

BALL CHUCK

Maintenance Procedure for VR Ball Chucks

The following procedure should be performed on a weekly a basis:
Use Dexron Automatic Transmission Fluid to perform following service.
1. Press the air button to release and open the ball chuck balls.

2. Squirt ATF fluid into the inside of the ball chuck. Be certain to squirt on each of the 6 balls to flush
out any debris and ensure proper lubrication.

Contact the Service Department using the service form on the Rottler web site if further assistance is
required

www.rottlermfg.com



Section 6 Maintenance 6-10 VR7 Manual

I

Pl i

8
REF. NO|PART WO, |DESCRIPTION ary.
o1 WR7-128 |FRONT COVER 01
oz WR7-122 |FRONT CHUCK HOUSING o
03 VE7-128 |[COMPRESION SPRING o8
04 VRT-123 [SPRING HOUSING Q1
05 VR7-121 |REAR CHUCH HOUSING a1
06 WR7-125 |[COMPRESION SPRING o
07 WRT-124  [SPACER o1
oa BALLS )]
] WRT-158 [CHUCK SHAFT WITH 2 KEvwars| O1
10 WR7-159 |[CLUTCH SHAFT PULLEY o1
" IGRUB SCREW M6x8 0z
12 BALL KMNOH 01
13 VRT-129 |VALVE STOPPER o1

CHUCK DISASSEMBLY AND CLEANING

REMOVE CHUCK BODY MOTOR COVER BY REMOVING ALL THE ALLEN HEAD SCREWS.

WITH THE CHUCK ON THE MACHINE, REMOVE FRONT CAP FROM THE CHUCK.

MOUNT ASSY. FIXTURE AS SHOWN. BE SURE THAT 3 NOS. ALLEN HEAD SCREW (05) ARE
ENGAGED ATLEAST 1/4° IN TO THE CLUTCH SHAFT TAP HOLES.

TURN IN ALLEN HEAD CAP SCREW (04) AGAINST ASSY. FIXTURE PLATE (06) UNTIL THE

SUDING BUSHES ARE PUSHED BACK TO CLEAR PINS FITTED ON YOKE (02).

REMOVE CHUCK YOKE PIVOT SCREW (01) AND YOKE (02) AWAY FROM THE CHUCK.

UNSCREW ALLEN HEAD SCREW (04) UNTILL THE SUDING BUSHES COME FORWARD, RELEASING ALL
SPRING PRESSURE.

REMOVE THE ASSY. FIXTURE FROM THE CHUCK.

REMOVE SLIDING BUSHES (06 & 09),6 BALLS, SPRING RETAINER (08),

COMPRESSION SPRING {mg & SPACER (11) AS SHOWN IN FIG.

9. THOROUGHLY CLEAN ALL THE PARTS IN THE SOLVENT INCLUDING BALL HOLES IN CHUCK SHAFT.
10. LUBRICATE CHUCK SHAFT, SLIDING BUSHES, BALLS & OTHER PARTS WITH LIGHT LUBRICATING OIL.

ol

&N o0

www.rottlermfg.com



Section 6 Maintenance 6-11 VR7 Manual

CHUCK ASSEMBLY

o L kD

ASSEMBLY FIXTURE

B

. ASSEMBLE BACK SPACER (11), COMPRESION SPRING (10), BALLS, REAR SLIDING BUSH (09),

SPRING RETAINER (08) WITH COMPRESION SPRINGS & FRONT SUDING BUSH (06). ENSURE
THAT KEYWAYS OF SLIDING BUSHES ARE POSIMONED CORRECTLY.

. MOUNT BACK ASSY. FIXTURE ON CHUCK SHAFT,
. COMPRESS SLIDING BUSHES TOWARDS BACK BY TURNING ALLEN HEAD SCREW (04). INCASE SUDING

BUSHES BIND, CHECK FOR PROPER ALIGNMENT OF SHAFT KEYS WITH KEYWAYS.

. REPLACE THE YOKE (02) & YOKE PWOT SCREW (01) AS BEFORE.

REMOVE ASSY. FIXTURE & REPLACE END CAP ON THE CHUCK SHAFT.

REMOVAL OF BALL CHUCK ASSEMBLY FROM THE MACHINE

IN CASE IT IS NECESSARY TO REMOVE THE COMPLETE CHUCK ASSY. FOR REPLACEMENT,
PROCEED AS FOLLOWS.

. REMOVE THE CHUCK BODY COVER.

REW‘F CHUCK YOKE PIOT SCREW (01). DISCONNECT RETURN SPRING & MOVE CHUCK
YOKE (02) OUT OF THE WAY,

. LOOSEN FOUR ALLEN HEAD CAP SCREWS MOUNTING MOTOR TO THE MOTOR BRACKET

TO RELIEVE BELT TENSION,
REMOVE KNURLED BUSH (17) ALONG WITH VALVE STOPER (18) BY LOOSENING GRUB SCREW (16).
REMOVE COLLAR (15) ALONG WITH PULLEY (13) & SPACER (12) By LOOSENING GRUB SCREW (14).

THE CLUTCH SHAFT ASSY. CAN NOW BE TAKEN OUT FROM FRONT SIDE BY ADJUSTING
SLIGHTLY ALLEN HEAD CAP SCREWS MOUNTED ON CHUCK SHAFT BODY BEARINGS.

INSTALLATION OF THE BALL CHUCK ASSEMBLY

1.
2.

REVERSE STEPS 1 TO 6 AS MENTIONED ABOVE.
MAKE CERTAIN THAT THE CHUCK SHAFT IS BACK SNUG FIT AGAINST THE SOLID BEARINGS.

READJUST ALLEN HEAD CAP SCREWS ON CHUCK SHAFT BODY BEARING FOR SMOOTH
ROTATION OF CHUCK SHAFT.

3. WHEN INSTALUNG THE PULLEY, SPACER & COLLAR, ENSURE IT IS DRAWN UP SNUG YET

THE CHUCK SHAFT CAN TURN FREELY. THEN TIGHTEN THE GRUB SCREW IN THE COLLAR.

www.rottlermfg.com



Section 6 Maintenance 6-12 VR7 Manual

Linear Guide Adjustment, Disassembly, and Assembly

VALVE REFACER, MODEL: VR-7
ADJUSTMENT, DISMENTLING & ASSEMBLY OF CROOS ROLLER LINEAR GUIDES

WHEEL HEAD

WHEEL HEAD
SLIDE
REAR

FRONT CROSS RAIL

CROSS RAIL\

MACHINE
FRONT SIDE

(02) ALLEN SCREW M5
(4 NOS.)

CROSS ROLLER LINEAR GUIDE ASSY. CONSISTS OF FOLLOWING PARTS.
1. CROSS RAILS (A) | K
2. ROLLER CAGE ASSY. (B) . !
3. END STOPPERS (C) T |

ADJUSTMENT OF CROSS ROLLER LINEAR GUIDES.

REMOVE TOP COVER, SPINDLE MOTOR, IDLER ASSY. BELT, BUTT GRINDING WHEEL & RIGHT COVER.
LOOSEN 4 NOS. M5 ALLEN SCREWS (02) THROUGH HOLES PROVIDED ON WHEEL HEAD SLIDE
TIGHTEN 4 NOS. M6 SET SCREWS (01) SLIGHTLY & CHECK SMOOTHNESS OF SLIDE TRAVEL.
CONTINUE ADJUSTING THE SET SCREWS TILL SMOOTH MOMENT IS ACHIEVED.

TIGHTEN FULLY 4 NOS. M5 ALLEN SCREWS (02) THROUGH HOLES PROVIDED IN WHEEL HEAD SLIDE.
ASSEMBLE BACK ALL ITEMS.

DISMENTLING OF CROSS ROLLER LINEAR GUIDES

REMOVE TOP COVER, SPINDLE MOTOR, IDLER ASSY., BOTH GRINDING WHEELS, END COVERS &

CROSS STOP ASSY.

REMOVE RIGHT SIDE END STOPPERS FROM ALL CROSS RAILS.

LOOSEN 4 NOS. M6 SET SCREWS (01)

LOOSEN 4 NOS. M5 ALLEN SCREWS (01) THROUGH HOLES PROVIDED IN WHEEL HEAD SLIDE

SLIDE OUT HORIZONTALY WHEEL HEAD SLIDE TOWARDS RIGHT, DISENGAGING ROCKER PIN. LEAVE ROCKER
LEVER UNDISTURBED.

NOW, CROSS RAILS CAN BE REMOVED BY TAKING OUT ALLEN HEAD SCREW, TAKING CARE TO REMOVE
ROLLER CAGE ASSY. FAST.

ASSEMBLING OF CROSS ROLLER LINEAR GUIDES
TIGHTEN 2 NOS. CROSS RAILS ON WHEEL HEAD SLIDE, USING C—CLAMPS TO ENSURE PROPER BUTTING
OF CROSS RAILS WITH WHEEL HEAD SLIDE. USE M6x20 ALLEN SCREWS.

U AUN S

o opunN

2. MOUNT FRONT CROSS RAIL ON MACHINE BASE USING C—CLAMP & 4 NOS. M5x15 ALLEN HEAD SCREWS.

3. MOUNT REAR CROSS RAIL ON MACHINE BASE USING 4 NOS. M5x15 ALLEN HEAD SCREWS. KEEP ALLEN
SCREWS LOOSE. ENSURE THAT 4 NOS. SET SCREWS (01) ARE NOT PROJECTING INSIDE.

4. REMOVE RIGHT HAND END STOPPERS FROM ALL CROSS RAILS.

5. SLIDE WHEEL HEAD SLIDE HORIZONTALY ON TO THE MACHINE BASE ENSURING THAT ROCKER PIN ENTERS
THE SLOT IN THE WHEEL SLIDE.

6. NOW INSERT ROLLER CAGES IN BETWEEN FRONT & REAR CROSS RAILS. THIS NEEDS LOT OF CARE &
CAUTION TO AVOID ANY DISTORTION OF ROLLER CAGE.

7. MOUNT END STOPPERS ON ALL CROSS RAILS.

8. MOVE THE SLIDE & GO ON TIGHTENING SET SCREWS (02) UNIFORMLY, TILL SMOOTH MOVEMENT IS

ACHIEVED.
9. TIGHTEN FULLY ALLEN SCREWS (01) THROUGH HOLES PROVIDED IN THE WHEEL SLIDE.
10. ASSEMBLE BACK ALL THE ITEMS, REMOVED IN PARA '1’ ABOVE.

www.rottlermfg.com



Section 6 Maintenance 6-13 VR7 Manual

SUGGESTED TIPS

Familiarize yourself with your Rottler VR7 valve grinding machine.

We recommend that before you start grinding on customer valves, use waste valves to practices. This will
prevent any undue pressure or errors while learning on a customer valves.

ALWAYS cover the chuck before dressing the grinding wheel.

ALWAYS dress the grinding wheel after installation or whether new or reinstalling a grinding wheel

If the grinding wheel becomes impregnated with, grease or lubricating, oil, remove the wheel from
the spindle and soak in solvent overnight, reinstall and turn the motor on. This will throw out the oil by
centrifugal force.

ALWAYS use coolant when dressing or grinding.

To achieve a good result on the finish and the run out on the seat of the valve, take very light cuts, slowly
pass, and cycle the wheel back and forth across the valve face many times.

ALWAYS clean and degrease valves before grinding to prevent the grinding wheel from loading up.

www.rottlermfg.com



Section 6 Maintenance 6-14 VR7 Manual

This page intentionally left blank

www.rottlermfg.com



Section 7 Troubleshooting I

VR7 Manual
TROUBLESHOOTING
Contents
TroublesShooting ... ————————— 71
PNEUMATIC DIAGRAM & PARTS LIST .......ccceeeeennnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnnn 71
ELECTRICAL WIRING DIAGRAM .......cciieirieiriisssssnns s s sssssssssnss s s s s s s s s ssssnsssssssssssssssnnsnsnes 7-2
BALL CHUCK ASSEMBLY & PARTS LIST ......cuueeeeeeeneennnnnnnnnnnnnnnnnnsnnnnnnsnnnsnnnnnnnnnnnnnnnnnnns 7-3

www.rottlermfg.com



Section 7 Troubleshooting 7-1 VR7 Manual

Troubleshooting

Valve chuck sticky and or | Grit in Ball chuck Disassemble clean and polish. See

concentricity problems instructions in Maintenance section

Slideway rough Lack of oil or grit in rollers | Qil slideway and or disassemble and clean
linear bearings. See maintenance section for
instructions

PNEUMATIC DIAGRAM & PARTS LIST

24
E'-
MACHINE _
BASE T
\ Y
AIR_SUPPLY - 25
b BAR O —
[
01
REF. NO. DESCRIPTION ary. REMARKS
01 STRAIGHT CONNECTOR J}i BSP-6 01
02 PUSH BUTTON VALVE 01
ELBOW CONNECTOR M5—6 01
FLBOW CONNECTOR M5—4 01
03 PNEUMATIC CYLINDER 01
ELBOW CONNECTOR } BSP—4 01

www.rottlermfg.com



Section 7 Troubleshooting

ELECTRICAL WIRING DIAGRAM

INPUT

SINGLE PHASE AC SUPPLY

MACHINE CAN BE CONNECTED TO INPUT SUPPLY OF 115V OR 230V, S0HZ
FOLLOW INSTRUCTIONS GIVEN BELOW FOR COMNECTING TO DIFFERENT INFUT VOLTAGE SUPPLY.

VR7 Manual

SPINDLE MOTOR

TERMINAL MOUNTED ON ELECTRICAL PANNEL

1.} CONNECT SPINDLE MOTOR FOR THE REQUIRED VOLTAGE AS PER INSTRUCTION PLATE
FITTED ON THE MOTOR.

2.) SET SWITCHES “SWS501" & "SW502", MOUNTED ON DC DRIVE, TO THE REQUIRED VOLTAGE.
3A) FOR 115V INPUT SUPPLY

38.) FOR 230V INPUT SUPPLY
ADJUST TRIPMPOT "MAX SPD" SO AS TO GET SUGHTLY LESS THAN 180V DC AT QUTPUT TERMINALS "A1" &
“A2" MOUNTED ON DC DRIVE OR AT TERMINALS "A1" & "AZ" MOUNTED ON ELECTRICAL PANNEL.

SET ADJUSTABLE TRIMPOT "MAX SFD", MOUNTED OM DC DRIVE, AT THE MAX. VALUE.

www.rottlermfg.com

MOUNTED AT REAR OF
ELECTRICAL BOX.

1 TERMINALS MOUNTED IN

| BOX AT REAR RIGHT
SIDE OF BASE

EMERGENCY
MCB
L1 L1 i 1
51
P S
< 4
2
LSD1_7. LS2 POTENTIOMETER
2 DC DRIVE
3 /
L7 s1itss)/
2 52
2]
Al tAZ
L2
. 3 % L
T o e =
o = 5] =
i % = &
L = (]
z =z B z DC MOTOR
] = = =]
<L =] o o
= Z 7l &)
|
L ! 3 ! |
alafeelelarfazlelz]z]4]s 1 [ufz]e]E |
| E |3 |ez| | |Lt|2|3|a
1
h::hh::&h&hlsh&hhhhb::ﬁh| |TTTTTT
]
X | = PO
| gz 2
T 7 T T F L7 | ADDTIONAL TERMINALS 25 o=
[EOOLANT PUMP DC MOTOR Ls1 Ls2 | FOR COOLANT PUMP
]
|

FART NO.

DESCRIFTION

51

THREE POSITION SLECTOR SWITCH

L51, Ls2

LIMIT SWITCH

MAX. AMPS AT 113V, BOHZ
MAX. AMPS AT 230V, BOHZ

: 8.5
5.0




Section 7 Troubleshooting

7-3

BALL CHUCK ASSEMBLY & PARTS LIST

REF. NO.|PART NO. |DESCRIPTION Qry.
01 VR7-128 |FRONT COVER 01
02 YR7-122 |FRONT CHUCK HOUSING 01
03 YR7—126 [COMPRESION SPRING 08
04 VR7—123 [SPRING HOUSING 01
05 VR7-121 |REAR CHUCK HOUSING o1
06 VR7-125 |COMPRESION SPRING 01
07 VR7—124 |SPACER o1
08 BALLS 08
o9 VR7—158 |CHUCK SHAFT WITH 2 KEYWAYS| O1
10 YR7—159 |CLUTCH SHAFT PULLEY o1
" GRUB SCREW M6x8 02
12 BALL KMNOB 01
13 VR7-129 |VALVE STOPPER 01

www.rottlermfg.com

VR7 Manual




Section 8 Machine Parts | VR7 Manual

MACHINE PARTS

Contents

Consumable parts for VR .......... i s s s 8-1
(1= Ted o T L= o T €S 8-2
ELECTRICAL WIRING DIAGRAM 115V ...ttt s s s s s s 8-2
ELECTRICAL WIRING DIAGRAM 230V ........cccuuuuuuunnnnnnnnnnnnnnnsnnnnnnnnssnnnnnssssssmsnmmnsmnsnnnnnnnnns 8-3
PNEUMATIC DIAGRAM & PARTS LIST ..ottt rrrrmsss s s s s s s s mssss s s s e s s 8-4
GRINDING WHEEL ASSEMBLY ... s s s 8-5
GRINDING WHEEL ASSEMBLY PARTS LIST ....ccoiiiccccieeerrrree e s ssssssssssmssnssss s s ss s s ssssmnnns s s ssssssnas 8-6
BASE & BUTT WHEEL ASSENMBLY ... rrrrrmss s s s s s s s s e s e s s 8-8
BASE & BUTT WHEEL ASSEMBLY PARTS LIST.....cooicooiiiiicerreersmeee e s e e e sms e 8-9
VALVE CLUTCH ASSEMBLY ......ccueiiiiiiiiiiceciii s s e s sssesssssssss s s s s s s ssmassssssss s s s snsnmnsssssssssessssnnnnn 8-11
VALVE CLUTCH ASSEMBLY PARTS LIST ... ccieriimreesssssmre e s sssmse e s ssssse e s s sssmse e s s smmesssssssmnnnnas 8-12
BALL CHUCK ASSEMBLY & PARTS LIST .....oeeeeceeeeeeeceeeeemceeeeeeneeeeeeeneeseseeesesssssssssssnnnes 8-14

www.rottlermfg.com



Section 8 Machine Parts 8-1 VR7 Manual

Consumable parts for VR7

Part Number
VR7-CAB

VTRW-7
VTRW-8
VTRW-13
VTRW-9
7609C
VTRW-4
514-7-66E

Description
Base Storage Cabinet including removable coolant tank and paper filter
system, capacity 5 gals 20 liters - order grinding oil separately.
Main Grinding Wheel 7.0" (180mm) Diameter Special Applications, Titanium
Main Grinding Wheel 7.0" (180mm) Diameter General Purpose
Main Grinding Wheel 7.0” (180mm) Diameter Fine, Stellite
Butt Grinding Wheel, General Purpose
Grinding Oil 5 gal container
Wheel Dressing Diamond
Filter Paper — minimum order of 12 ea.

www.rottlermfg.com



VR7 Manual

8-2

Section 8 Machine Parts

Machine Parts

ELECTRICAL WIRING DIAGRAM 115V

A scalable version of this wiring diagram is located on the manual CD.

SELECTOR SWITCH

VAN

WHEEL VALVE &  WHEEL &

\\\\\\\\\\\\\\\\\\

EMERGENCY STOP

GRINDING WHEEL MOTOR

MOTOR LEADS

YL/

NEEE
M 3
ElE

RD/8
DR/3

S
S

2%,

S
S

O
S

GRINDING WHEEL
STOP SWITCH

! |
! |
! |
! |
! |
“ COOLANT ON COOLANT DN “ P
| VARIABLE VALVE |
| ROTATION SPEED | /V
1 3 | =
! | 7
! NENE S 7
| POWER |
! |
! I
| " |
" s3 sz st [%] I (%] (%] %) "
i ] [ !
! 2 |
\\\\\\\\\\\\\\\\\\\ N Y IS S
P
—
P /
P Th—r
T g N
AI\H\JL R WP DECEL AGCEL TORQUE MAX S°0 MN S°D
| B EEE
T Gat powER
e o 0O 51 s2 s3I
[ .
90 180 @v
¥
Em ¢
o
A A2

amu

L/

Emu
L

INCOMING POWER

VALVE MOTOR

COOLANT PUMP

s BALL CHUCK
LIMIT SWTICH

www.rottlermfg.com



VR7 Manual

8-3

ELECTRICAL WIRING DIAGRAM 230V
A scalable version of this wiring diagram is located on the manual CD.

Section 8 Machine Parts

SELECTOR SWITCH

N\

WHEEL VALVE &  WHEEL &
COOLANT ON COOLANT ON EMERGENCY STOP

WORKLIGHT

|
|
I
I
|
|
I
VARIABLE VALVE | GRINDING WHEEL MOTOR
ROTATION SPEED I D
3 | — . MOTOR LEADS
| 7
NSNS i 7/
I
I
I
I
I
I
I
I
I

POWER

GRINDING WHEEL

A
| SR SN - I|I|||||I|||u ||||||||||||||||||||||||||||||| - STOP SWITCH
N
Y, N
Iy [HH
] N
g — T
2
— ] N /1

IR COMP DECEL AGCEL TORGUE MAX SPD MIN SPD

i| ko
0]0,0/0/0[0 i
10 LMIT POWER — VALVE MOTOR @ @
- O O s s2 s m:_ — 2
a ﬂ u

C r»_”_‘z[,_ COOLANT PUMP
BN BU i
I

s BALL CHUCK
LIMIT SWTICH

sﬂ"\ﬂ

N

%KT\U
\J

INCOMING POWER

www.rottlermfg.com



Section 8 Machine Parts 8-4

PNEUMATIC DIAGRAM & PARTS LIST

VR7 Manual

P

AN AR

B4 '['l, Ty 1'.

[

\
‘03
.”\' ,"Hl\I .'ﬁ\ T
MACHINE _ VIV VA
BASE 1
AN
AIR_SUPPLY - 25
B 8RR e
\o1
REF. NO. DESCRIPTION QTY. REMARKS

o1 STRAIGHT CONNECTOR }§ BSP—6 | 01
02 PUSH BUTTON VALVE 01
ELBOW CONNECTOR M5—6 01
ELBOW CONNECTOR M5—4 01
03 PNEUMATIC CYLINDER 01
ELBOW CONNECTOR )4 BSP—4 01

www.rottlermfg.com



Section 8 Machine Parts 8-5 VR7 Manual

GRINDING WHEEL ASSEMBLY

VAR \ \
\og o M1 Y2 w3 Ve

www.rottlermfg.com



Section 8 Machine Parts 8-6 VR7 Manual
GRINDING WHEEL ASSEMBLY PARTS LIST
REF. PART NO. DESCRIPTION QTY. REMARKS
NO.
01 VR7-016 WHEEL NUT 1
02 VALVE GRINDING WHEEL 1
03 VR7-017 RING NUT 1
04 VR7-015 WHEEL FLANGE 1
05 BALL BRG. 6205-2RS (25X52X15) 2
06 VR7-018 GRINDING SPINDLE 1
07 VR7-06 FRONT COVER 1
08 VR7-04A SPINDLE SLIDE 1
09 VR7-010 BUTT WHEEL NUT 1
10 BUTT GRINDING WHEEL 1
11 VR7-105 SPACER 1
12 VR7-011 BUTT WHEEL FLANGE 1
13 VR7-012 RING NUT 1
14 VR7-286 SPINDLE PULLEY 1
15 ALLEN CAP SCREW M6x25 2
16 ALLEN GRUB SCREW M4x6 2
17 VR7-050 STOPPER ROD SUPPORT 2
18 VR7-051 STOPPER 2
19 VR7-049 STOPPER ROD 1
20 VR7-113 THUMB SCREW 5
21 ALLEN GRUB SCREW M5x6 1
22 VR7-287 MOTOR PULLEY 1
23 WHEEL MOTOR 1
24 VR7-109 STOP DOG 1
25 ALLEN BUTTON HEAD SCREW M5X10 2
26 ALLEN CAP SCREW M6x12 3
27 VR7-08 BUTT WHEEL COVER 1
28 VR7-07 REAR COVER 1
29 ALLEN BUTTON HEAD SCREW M6X10 2
30 VR7-102 COOLANT HOLDER 2
31 VR7-091 MOTOR COVER 1
32 BUTTON HEAD SCREW M5x10 6
33 VR7-085 FRONT COVER 1
34 VR7-09 WHEEL COVER 1
35 ALLEN CAP SCREW M6x50 3
36 ALLEN CAP HEAD SCREW M8x12 4
37 VR7-097 WASHER 4
38 ALLEN CSK SCREW M6x20 3
39 ALLEN CSK SCREW M6x20 3

www.rottlermfg.com



VR7 Manual

Section 8 Machine Parts 8-7

REF. PART NO. DESCRIPTION QTY. REMARKS

NO.
40. VR7-137 SPINDLE STOPPER 1
41. PARALLEL KEY 3/16”x3/16”x5/8” 1
42. ROUND BELT 1
43, ELBOW OILER 2
44, VR7-195 SPINDLE TRAY 1
45. VR7-192 WASHER 4
46. VR7-265 SHEILD 1
47. ALLEN HEAD SCREW M6x20 10
48. ALLEN HEAD SCREW M5x10 4
49 VR7-253 SHEILD 1
50. SPRING BALL PLUNGER 1
51. VR7-104 WHEEL SPANNER 1
52. VR7-132 SPANNER ROD 1
53. CYL. PIN. DIA. 4X12MM 2
54. MACHINE WASHER M6 1

www.rottlermfg.com



Section 8 Machine Parts 8-8 VR7 Manual

BASE & BUTT WHEEL ASSEMBLY

www.rottlermfg.com



Section 8 Machine Parts

8-9

BASE & BUTT WHEEL ASSEMBLY PARTS LIST

VR7 Manual

REF. PART NO. DESCRIPTION QTY. REMARKS
NO.
01 VR7-019 ROCKING SHAFT 1
02 VR7-022 HAND LEVER WITH HANDLE 1
03 VR7-020 ROCKING LEVER 1
04 ALLEN GRUB SCREW M5x8 1
05 VR7-021 ROCKING PIN 1
06 VR7-186 KNOB 1
07 VR7-187 STOPPER PLATE 1
12 VR7-05A | MACHINE BASE 1
13 ALLEN GRUB SCREW M8x15 DOG POINT 1
14 VR7-115 THD. PLUG 1
15 VR7-063 V-BLOCK PIVOT SHAFT 1
16 ALLEN HEAD CAP SCREW M6X12 4
17 ALLEN GRUB SCREW M6x10 4
18 VR7-140 DRESSING ARM BUSH 1
19 VR7-064 COMPRESSION SPRING 1
20 VR7-077 SPACER 1
21 VR7-070 V-BLOCK 1
22 VR7-075 BUSH 1
23 VR7-076 BEARING HOUSING 1
24 NEEDLE THRUST CAGE 20x35x2 1
25 THRUST WASHER 20x35x1 2
26 VR7-068 DIAL 1
27 VR7-067 FEED KNOB 1
28 HANDLE 1
29 555-130 V-SUPPORT 1
30 555-140 SUPPORT ROD 1
31 VR7-069 THUMB SCRW 1
32 VR7-073 LEVER WITH HANDLE 1
33 ALLEN GRUB SCREW M5x10 1
34 VR7-071 CLAMP LEVER 1
35 FULL THREADED STUD M10 X 60 1
36 VR7-072 THUMB SCREW 1
37 ALLEN GRUB SCREW M5x10 1
38 VR7-065 COMPRESSION SPRING 1
39 HEX NUT M10 1
40. BALL KNOB 1
41. HEX NUT M8 1
42. ALLEN GRUB SCREW M8x25 1
43. VR7-107 COMP. SPRING 2
44. VR7-108 SPRING PAD 2
45. VR7-139 DRESSING ARM 1
46. VR7-106 SWITCH BOX WITH COVER 1

www.rottlermfg.com



Section 8 Machine Parts

8-10

VR7 Manual

NO.

REF.

PART NO.

DESCRIPTION

QTY.

REMARKS

47.

VR7-114

THUMB SCREW

48.

VR7-112

GUIDE PIN

49.

VR7-111

CONE

DO | it |

50.

VR7-110

CLAMP

51.

CROSSED ROLLER LINEAR GUIDE

2SETS

52.

ALLEN GRUB SCREW M6X10

N

53.

ALLEN HEAD SCREW M5x20

54.

ALLEN HEAD CAP SCREW M5X10

55.

VR7-201

DRESSER PIVOT

56.

ALLEN GRUB SCREW MS8X15

57.

VR7-061

DRESSER HOLDER

58.

VR7-202

CLAMPING COLLAR

59.

VR7-053

PIVOT SCREW

60.

VR7-03

BOTTOM PLATE

61.

ALLEN CAP SCREW M10x25

62.

CYL. PIN DIA. 0.125”X1.187” LONG

63.

HEX NUT M6

64.

HEX HEAD SCREW M6x30

65.

ALLEN HEAD CAP SCREW M5X20

66.

VR7-116

STRAIGHT NIPPLE

67.

ALLEN HEAD CAP SCREW M8X15

68.

ALLEN BUTTON HEAD SCREW Mo6x25

69.

ALLEN GRUB SCREW M5X10

70.

ALLEN HEAD CAP SCREW M5X25

71.

HEX NUT M5

72.

HEX NUT M6

73.

DIAMOND DRESSER

75.

ALLEN GRUB SCREW M4x10

76.

ALLEN CAP SCREW M8x40

77.

HEX NUT M8

78.

WASHER MS§

79.

ALLEN HEAD CAP SCREW M8X15

80.

ALLEN HEAD CAP SCREW M8X25

81.

WASHER M8

82.

VR7-90

BRACKET

FOR FESTO

83.

BALL KNOBE

84.

VR7-190

LEVER

85.

VR7-095

MACHINE STAND

FAB.

86.

ALLEN HEAD CAP SCREW M8X15

87.

VR7-098

REAR SPLASH COVER

FAB.

88.

VR7-099

FRONT SPLASH COVER

k[ [ | [ === = = == = == N =] == =] == =N =] =] =W = =]=]==]—=] N

FAB.

www.rottlermfg.com



Section 8 Machine Parts 8-11 VR7 Manual

VALVE CLUTCH ASSEMBLY

"'_ ——
Q/Bgllﬂm b3 oalos \os

www.rottlermfg.com



Section 8 Machine Parts 8-12 VR7 Manual
VALVE CLUTCH ASSEMBLY PARTS LIST
REF. PART NO. DESCRIPTION QTY. REMARKS
NO.
01 VR7-045 | HAND WHEEL 1 555-10-2
02 ALLEN GRUB SCREW M6x10 1 555-10-2
03 VR7-113 | THUMB SCREW 2 555-10-55
04 VR7-044 | FEED DIAL 1 555-10-56
05 VR7-046 | BUSH 1 555-10-57
06 VR7-043 | FEED SCREW BRACKET 1 555-10-58
07 ALLEN GRUB SCREW M4x6 1 555-10-59
08 ALLEN CAP SCREW M6x12 2 555-10-63
09 VR7-041 | FEED SCREW 1 555-10-28
10 VR7-190 LEVER 1
11 ALLEN GRUB SCREW M4X10 1
12 ALLEN CSK HEAD SCREW M6x10 1
13 VR7-052 CLAMPING BLOCK 1
14 SPRING DOWEL DIA 1/8” X 3/4” 2
15 HEX NUT M6 3
16 ALLEN GRUB SCREW M6X30 3
17 VR7-02 SWIVEL SLIDE 1
18 VR7-048 | PARALLEL GIB 1 555-10-64
19 ALLEN HEAD CAP SCREW M6x10 1 555-10-65
20 VR7-042 | FEED NUT 1 555-10-2C
21 CLUTCH SHAFT ASSEMBLY 1 REF. PLATE 3A
22 VR7-129 VALVE STOPPER 1
23 ALLEN BUTTON HEAD SCREW M6X10 2
24 VR7-103 STOPPER PLATE 1
25 VR7-01 TOP SLIDE 1
26 VR7-271-W | CYLINDER BRACKET 1
27 VR7-094 LIMIT SWITCH CLAMP 1
28 ALLEN HEAD CAP SCREW M8x15 2
29 VR7-266 HEX NUT 1
30 PNEUMATIC CYLINDER 1
31 VR7-054 TENSION SPRING 1
32 ALLEN HEAD CAP SCREW M5x16 1
33 VR7-127 CLAMPING LEVER 1
34 VR7-040 PIVOT BUSH 1
35 VR7-047 SPACER 1
36 HARD CYL. PIN DIA 1/4”x1/2” 2
37 GEAR MOTOR 1
38 ALLEN GRUB SCREW M5X16 4
39 ALLEN HEAD CAP SCREW M8x25 2
40. ALLEN CAP HEAD SCREW M8x15 3
41. ALLEN CAP HEAD SCREW 10-32 X 1/2” 4
42. VR7-270-W | GEAR MOTOR BRACKET 1

www.rottlermfg.com



Section 8 Machine Parts 8-13 VR7 Manual
REF. PART NO. DESCRIPTION QTY. REMARKS
NO.

43, CLUTCH BEARING 1

44, VR7-169 MOTOR PULLEY 1

45. VR7-179 COLLAR 2

46. ALLEN GRUB SCREW M5x6 2

47. VR7-269 CHUCK SHAFT PULLEY 1

48. ALLEN GRUB SCREW M6x12 1

49. ALLEN GRUB SCREW M6x6 1

50. VR7-189 STUD 1

51. VR7-191 LOCK NUT 1

52. VR7-188 CLAMP NUT 1

53. VR7-268-W CHUCK SLIDE COVER 1

54. ALLEN BUTTON HEAD SCREW M6x10 4

55. VCBELT2013 TIMING BELT 1

56. T

57. VR7-141 OILER 2

58. T

59. ——— | - -

60. ALLEN BUTTON HEAD SCREW M6x10 4

61. VR7-102 COOLANT HOLDER 1

62. ALLEN BUTTON HEAD SCREW M6X10 2

63. VR7-081 NAME PLATE 1

64. ALLEN BUTTON HEAD SCREW M6x10 4

65. — | - -

66. — | -

67. BALL KNOB 1

68. THREADED BALL SPRING PLUNGER 3

69. VR7-138 COVER SEAT 1

70. ALLEN CAP SCREW M6x16 1

71. VR7-133 DRESSING CAP 1

72. ELBOW OILER 4 555-10-66
73. CLUTCH ASSY. FIXTURE COMPLETE 1 NOT SHOWN
74. WHEEL SPANNER WITH ROD 1 NOT SHOWN
75. VR7-200 SPACER 1 555-10-67
76. BALL KNOBE 1

77. ALLEN HEAD CAP SCREW M8X60 1

www.rottlermfg.com




Section 8 Machine Parts

8-14
BALL CHUCK ASSEMBLY & PARTS LIST
12 13
£ oD
1
/ 09

REF. NO.|PART NO. |DESCRIPTION Qry.
01 VR7—-128 |FRONT COVER 01
02 VR7-122 |FRONT CHUCK HOUSING 01
03 VR7—126 |COMPRESION SPRING o8
04 VR7—123 |SPRING HOUSING 01
05 YR7—121 |REAR CHUCK HOUSING 01
06 VR7-125 |COMPRESION SPRING 01
o7 VR7—124 |SPACER o1
08 BALLS 06
0g VR7—158 |CHUCK SHAFT WITH 2 KEYways| O1
10 WR7—159 |CLUTCH SHAFT PULLEY 01
" CRUB SCREW M6x8 02
12 BALL KNOB 01
13 VR7—129 |VALVE STOPFER 01

www.rottlermfg.com

VR7 Manual



Section 8 Machine Parts 8-15 VR7 Manual

This page intentionally left blank

www.rottlermfg.com



Section 9 Options I VR7 Manual

OPTIONS

Contents
Valve Measuring EQUIpMENt..........oe e rrrmes s s s s 9-1
RN T 0 o | 0 N 9-1
Grinding Wheels and Diamond DreSSers......ccccceuueuccciiiiiinssiessssssssssssssssssssssssssssees 9-2
VTRW-7 Main Grinding Wheel ............. s s snnn e 9-2
VTRW-8 Main Grinding Wheel ... 9-2
VTRW-13 Main Grinding WHeel ... sssn s s e 9-3
VTRW-9 Butt Grinding Wheel ... s 9-3
VTRW-4 Dressing DIiamoONd ..........ccooeiiiiiimiiimiimmiiieiissiessssssssssssssssssssssssssssssssssssssssssssssssssssssssnnn 9-3
OptioNal CRUCKS ......ccoiiiiiececceecrrc s s s s s s s s e e e e s e e e e s nnnnna s ssassseennnnnnns 9-4
VR7CHUCK-STD — Standard ChUCK............cccciimmmimiiiiicccsnenee s ssssnss s s s s sssssmnns s s ssssssnnns 9-4
VR7CHUCK-SML — SMall ChUCK .....ccoiiiieiiire e se e s e s smn e e 9-4
VR7CHUCK-LRG — Large CRUCK ........ccccoiiiiiiccnirrrressssssssssss s s ss s sssnns s s s s s s s ssssmnns s s s sssssnsnnns 9-4
Service Parts and SUPPLIES ..........cciiiiiiiiiiirrcrreeeersss s e e s 9-5
7609C Grinding Ol .......ooi i 9-5
514-T-66E Filter PApPer......ccccccciiiciiccciccssrcsssssssss s s s s mnnnn 9-5
VR7-VCBELT - Valve Clutch Belt..........cccoiiiiicie e 9-6
VR7-GWBELT — Grinding Wheel Belt..............iiieeiire e 9-6

www.rottlermfg.com



Section 9 Options 9-1 VR7 Manual

Valve Measuring Equipment

VALVE-CHECK

Valve Stem Runout Fixture Assembly measures Valve Seat and Valve Stem Runout with two separate dial
gages, specify Inch .0001” or Metric .002mm

www.rottlermfg.com



Section 9 Options 9-2 VR7 Manual

Grinding Wheels and Diamond Dressers

VTRW-7 Main Grinding Wheel

7.0” (180mm) Diameter Special Applications,
Titanium

VTRW-8 Main Grinding Wheel

7.0” (180mm) Diameter General Purpose

> o
TXIK 875
57A901-L8V

106321272 7/11

www.rottlermfg.com



Section 9 Options 9-3 VR7 Manual

VTRW-13 Main Grinding Wheel
7.0” (180mm)Diameter(White) Fine Finishing/Stellite

Frorwy ‘ !
Haw mpy
I88a

PN AL X rem
iro g

LE T ETT

---‘-"'—h e

VTRW-9 Butt Grinding Wheel

General Purpose

VTRW-4 Dressing Diamond
For Main and Butt Grinding Wheel

TR LTI TR TR LT T ¢
CELEEE AR

tEni b
TR
AL VL

PRV EEE AL

www.rottlermfg.com



Section 9 Options 9-4 VR7 Manual

Optional Chucks

Valve Stem Diameter Range from .138 - .815” (3.5 - 20.7mm)

See VR7 Specification chart for valve seat angles, valve head diameters and valve stem length capacities
for different design valves.

Note: New VR7 machine may be ordered with small or large chuck. Machine price change will be differ-
ence of standard and small or large chuck.

VR7CHUCK-STD - Standard Chuck
Standard 2 X 3 Ball Chuck - Valve Stem Diameter range .157 - .551” (4 - 14mm)

VR7CHUCK-SML - Small Chuck
Small 2 X 3 Ball Chuck - Valve Stem Diameter Range .138 - .2795” (3.5 - 7.1mm)

VR7CHUCK-LRG - Large Chuck
Large 2 X 3 Ball Chuck - Valve Stem Diameter Range .433 - .815” (11 - 20.7mm)

www.rottlermfg.com



Section 9 Options 9-5 VR7 Manual

Service Parts and Supplies

7609C Grinding Oil
5 Gallon (20 Liters)

514-7-66E Filter Paper

Minimum order of (10) sheets, pricing per sheet

www.rottlermfg.com



Section 9 Options 9-6 VR7 Manual

VR7-VCBELT - Valve Clutch Belt
Belt for VR7 Valve Clutch Assembly

VR7-GWBELT - Grinding Wheel Belt - 2068

Belt for VR7 Grinding Wheel Assembly "‘

www.rottlermfg.com



Section 9 Options 9-7 VR7 Manual

This page intentionally left blank

www.rottlermfg.com



Section 10 Material Data Safety Sheets 10-1 VR7 Manual

MSDS

The Material Data Safety Sheets list shown in this section are the substances and materials that
an operator is most likely to come in contact with while using this machine.

Other substances and materials are used in the manufacture, testing, and shipping of this
machine. A complete list of the Material Data Safety Sheets of substances and materials used
by Rottler Manufacturing during manufacturing, testing, and shipping is located on the Manual
CD shipped with the machine. Material Data Safety Sheets are also located on the company
web site: http://www.rottlermfg.com/documentation.php

1) Honilo 710 Grinding Oil

www.rottlermfg.com



Section 10 Material Data Safety Sheets 10-2

VR7 Manual

SAFETY DATA SHEET (&Castrol/

Sertion 1. dentiication

Produdh e Honia T10
5D ¥ M1iMD
Hisiis 5 ¥
Code MM

Relevani idenlified vees of the seblaner o minhure andl uses aivised agaared

Proched wse

ERERGENEY S 1
HNFORMATION:

Melalaeriing fuid - neat
For speciic appliraion e see sppopriale Technral Dala Shest o coraill our
oy repreerialie

Casirol ikl Miwdh America,
151 W_ Warerrvile Rrend
Naperville_ 1 80583

Carsired inhedinl o America, I
151 W_ Warernille Bond
hapenalle, I 80583

Protu] informalion: -+1-877-41-1600

1 (B0} 424-B300 CHEMTREC {USA)

Section 2. Hazards identihcation

OFHAMLCS slahrs

Cle=ilralion of the
sullelance or mizkae

EHS Label slemenis
Harand piciograens

This malerial 5 consideed harandos by e O5HA Horad Communicalion Siandand
(@ CAR1FD1A)
ASPHRATION HASART - Calepory 1

®

-4

Canper
My be falal iFsaalowes and enlers arways

Mot applicabla

IF SNAL L OWFT):- immedialely call 2 POISOH CENTER orpghysician. Do HOT iches
wemily)

Siore boleed 1p.

Cpose of conlenis and contaner n aconiance wilh all incal, repperal, el ad
miemational regulaions

Defalting o e shin.

Prodied e Honile 70
Yers=aon 1

Dalle off e 112014,

Product code 481340-U513 Fage 18
Fowal IS Languape EGISH

www.rottlermfg.com



Section 10 Material Data Safety Sheets 10-3 VR7 Manual

Section 3. Compositionfinformation on ingredients
Cooling agents for metal prcessing - Haning oils

St ey Midure
Imgrediesl some CAS msnber E
Dsliale, peiradeum npdmirealend] miskle [l Ny B5-B0

Ay correniralvn shisen 25 2 Enge s b prolect conhdenialiy o s the i baich varialion

There e no bl sgredieshs preent whach, withen the current owilesdge of e supplier ad n the
comrniralion: applcable ar clrsiied s harandows (o health o the emamereent amd hence nequise repordling in
this seclm

Decupalional exposre lmils, Faailable ae sbed n Seclon B

Section 4. First aid measures

D —n I r—y

Eye conlact In cae of conladt, mmekalely hech eyes with plenty of scdey i at leasl 15 minies.
Eyelcis shimirdl be heid sy fom the eyeball in srase borough ey Checl for ad
rernove 3y contact e Geb medical atienban

Skin conlact Wirsh shin hamagghly wilh soop el aies or use reagnirs] skin dearser. Remnowe
coniaminaied ciothing ad shees. Wash dolhing belore e Clean shoes Tomughly
belire reuse. G5 meinl sl i sympiomes oo

Inhalalion K nhaled, renowe in fresh ar. Gel medical allention § symploms oear

g Do ot nduce vomiiing Never e arglieng by moudh o an reorecaees persn. F
e, plare n recvery posiin and et meaical alienlion mmediately
Acprabon harand f sealieved  Can enter begys and care damage. Gel medical
atienion immediaiely.

Frolechion of fest-ades No xion shall be laken mwoleng ary peraasl sk o wilid seizbe oy | oy
e danpenme i the persm prowiding = o e mouth-ie-meuh reasciabon

Mot imporiost syreplmersieiiects, acels ad debryed
See Secin 11 for e delsied nkbsmmalion om health sfiecks and syraploees

Ielicalion of rmmesiale swslical alienlion and il brwsalleret if

Moles o plryesician Treaiment should n general be symplomals: i drecied in rebeving any offeds.
Prxchet can be aspraied on sallowing or folowing rejpapiiation of sismach cormienis,
al can carse sewere amd 1atal chemical | wihch sl recure

Ensrfs hreolrey b e cnoni: frocstmond

Section 5. Fire-hgiting measures

Exlinasishi ™

Suilabls sxiingus-laeg In case of fee, wse foam. dry chemical or carbon diesicle exlinguishes or sy

el

Specihc harands wisag Sasnf fires - Neat melal wwking ods may ime, themmnaly decamese of ignile § ey
rom the cessical came inio coniard wih ed it seeaf. To minimise the generation of e ot sseaf e

hhat 2 sficer] T of oil is corecdly diecied in the oiltiing edpe of e il & food &
cleared o e immeiaie ea o present he sk of e ina fire o ifhealed a
pre=ase irrease wil oo and the coriaines may st

Hasrardives. cxmnbashion Combustion products may ncheie the Falowsgr
producs catrn cioxxle
cabtrn mommede
Product e Honle 70 Produet code  4813MHLUIS] Fage M8
Wersin 1 Dale of m=ue DB 1204 Fowsl IS Languege BNG 1SH

www.rottlermfg.com



Section 10 Material Data Safety Sheets 10-4 VR7 Manual

Section 5. Fire-fighting measures

Specal prolecive ackows Promplly solaie The =rena by remosany) all persns fom the wanily of e mcsdent

i fire-Fighler= hhere is afie. Ho action shal be ke molsing any persoanal sk o willal suitabie
Iraining.
Special proleciiee Fre-fighlers cheald wear presiive presane self ontained brealhing appesahe: (SCHAY

equipraent for e Eghier e Full ot e
Section 6. Accidental release measures

nm—nrﬂpnqr Hndmdﬂhhhlaupﬂmﬂlﬂmﬂnlsﬁ:m
[ Bwasls ssroucding s Keep umeceraxyamd unpratecied persomnel fom
enieringy Do nat uch ar salk though spllerd malenial  fonid brealhing o or misk

may be shppeny, use care o avord Eing. Conlact emergency persomnel
For ey responders Eﬂmimiﬂmlmhm'ﬂdmmm-ﬁm sl ar

chemical protertiss 96l Chemical resisianl bools. See alsa e nfioomalin in For men-
ey persormnel

Ervaonmenial precaule; A dispersal of spilled madevial and runclf and condact wilh =i, watensays, drains

it anl malsrials for conlasrsnent and deaning up

Srral | =il Siep pak iFwilhras sk Uiwe crnlainer= from spill aea Abaxh wilh an el malenal
Iﬂmnmmﬂﬁlﬂlm Dispose of via 3 licerrse] wasde
l:p.zu.li:rl.lﬂn

Lanpee sl Siop leak iFwilhot sk Mowe containers from spll aen. Appmach relegse om

pxhet Desprse of 5@ a Eersed wesle dsposal conlacios:

Section 7. Handling and storage

Erecaniions for =afr kaniieg
ey of sl Awoid coniact with ey, shin ol dolleng.  Emply comlaness relan
prxhet resicue amd can be harandos. Keep n The ognal anlaner ar an approwed
allmaiive maxie from 2 compalible matvnal, kept Lighlly dosed when mot inwse. Dot
mse onlainer. Donol saalioay  Aspirahion harand i ssaliseed Can enler ungs amd
carr danage Never siphon by moulh. Concentralions of mist, fumes ared vapes in
e spaces; may resull n the omation of expieshe aimespheres. Eucrooee
spashing, apiain or healing must be aanied  During melal workong, solid partickes
ram wakpeces ar lonks wil| conlamrale the el and may ca e sty of e skin
Whesre such abwasonrs el in 2 penelaian of e slon_ fisd axl ealment sl be
applied &5 5o 25 reasonsbly prsibie. The presnce of cerlain metals in e wbpiece
o bl wch & chromium, coball aed nicked, can conlaminade e melalacrking fuid, 25
can badderia, awd = 2 et may nduce: aliergie and ohher shin redtions, especially T
peraal hygiene E nadepole

HAdvice on general Ealing. thinking ard srnking shiauld be prohibiled in areas where his malenal =

occupainal hygieee haclied, slored and processed. 'Wash tharoughly afler hamding. Remowe contaminalied
ciathing ard proleaive expipment before enlering ealing areos. Sev 2 Sevln # o
ekl nformation o ygiene merares

Product e Honlls 71 Prdhct code  S0130-LUIST Fage 18
Wer=mmn 1 Dalle of ==ue DB 12014, Fowsl IS Larguape G ISH

www.rottlermfg.com



Section 10 Material Data Safety Sheets 10-5 VR7 Manual

Section 7. Handling and storage

Condiw: b—=ie chwage. Sere in aromiaree wilh beal egialior Sioee in ol anlaner pratesied em

e unlng =y diect =unlight in 2 ey, ool sl welvenlibied aea, asay o eompaible malenaks

icompalibiiie {see Sechion 1) ard fnxd ard drink. Shoe inckeyd up.  Keep conlaines bghlly clised and
sealod wrll recdy for use. Shre amd wse anly i eqpeapmerbiconicine s desiyyed for e
with this prdcd. Conlainers thal hawe been apened massl be corefully reseale] and

hiq:lﬂthpmilﬁw-_ O rel shere i uniaheled conlainers. LUse apprapriale
conizarmment e avoid smerormental contaminalion

Section 8. Exposure controls/personal pratection

Comiml paramees
[ p— | Expomase linits
Dislllale, peimieum_hycmtreaied midde Ainited Slalew)

TWA: 5 mgim™  howr=. Formc 0 misl,

Aiiked Sdale)
TWA: 5 mgfm* fl hours. Formn: OF mist,

While speriic: OF] = fr ceviain compane s may e shown in s sechon . oifer compnenls may be present i any mslk,
=y or thest praheces] Thersine, the speciie OF] s may ol be applicahie o the pinheet 2= 3 winle ol ane prossdesd
for guidance mly.

Appropriale ergEnesTEg Al aciviies. ivnlving chemicals shimikd be o] i fheir rsles o healh b eraee

it expreres; are alemqualvly conimiied  Persral prolecive exqpapment should mnly be
coexired aller cifer forms of contrel measres (e g enppneenng controls) haowe bean
suimbly smluaied Personal ecpsprment shoald conliom

prolecive

shaslads, e suishis v wse hzinﬂ npndmtﬂnn:ﬂmm

Tmsmunpumnmmmu e corsulieni o achce on

selocin aml appropiate Sandadks. For finkher inflomaiion anbac par national

mpeEnesation for sandlards

Prsde exhenrt ventiain or ohher engneery conims o eepdhe relevant axbome

concenialions balnas Their rpectise ocupalional expresre Bmis

The imal duce of prolectise eouipment will depers] upmn a sk eesomenl Hs

mmpariant o erase thal &l s of peraaal poiectse e sprreT] are compalible
Erviommenial expoass Emticys ramn venlilation or werk proce= srpipmen ] sheuld be cheched o erare they
conirols m'ﬂ'lhr!qum#u'mnﬂpdﬂmm In ST

e b, o= or enginesting mniicalirnes o dhe process eqpipmen ] will be

mereseay in reduce emissios b acceplable bwels

Hpgiene e unes; Wash hands, foreams and e thomughly afler amiing chemical products, belone
ealiryy, srcinng and 1esing the Esalory il at e emd of e workangy period.
Appropriaie techrg e, shrald be vy b rere polentally conlaminaled dobhing
Wish omlamaisd dolhing beline raming Brare Tal eyewsh siatiorrs ad salely
showers are cher o e soxisialin localion

Eyrfir proleciion Saloty gy, with sidde chiskds

Hand proileciion Wer proieciive piowes i prolonged or repeaded conban] = Bely. Wear chemical
re=islant g Recemmensied: Mirile giose=  The comerd doee of
depens uprn the chemicals being hardied, the conditions of work and 1se_ amd The
camiion of the glow=, [Fwen The best chenically resiliant giowe will break down aller
lqndddmﬂm}ﬂd#ﬁpﬂhuﬁidﬂiiﬂuﬂnﬁ:ﬁm
belire They muessd be discaded el replooed . Beemee spocilie: mork ermvirormenls amd
nnhdl:nﬁqp:isuy ivly procehres. shiald be dewslinped lor sach
nierwied appicaien Glowes, Sl Tereie be chasen in ez wilh e sppier!
manucheer sl with a il ot of e wrking comditions
Cormuil your supervisy ar Standand Operating Procedurs {5.0.P) for specal harding

Product e Honlls 71 Prdhct code  S0130-LUIST Fage 48
Wer=mmn 1 Dalle of ==ue DB 12014, Fowsl IS Larguape G ISH

www.rottlermfg.com



Section 10 Material Data Safety Sheets 10-6 VR7 Manual

Section 4. Exposure controis/personal protection

Body pralection

Ol s ioin profechion

L= of prodecive dolhing i= o mhehial pracdice.  Cotion o polyesienienlinn oerals
will anly prmicde prolecinn ayEd ight uperical onlaminainn thal will ot soak
hmagh i the shin. Oweralls sheadd be Edered on a reguior basis. When e sk of
skin spoare is high {e-g when deaning up =pilages or i There s a sk of sphshing)
L=k heing peviarmed amd The rsks imvoles] amd shimld be appraed by a specialt
el hand ingy This prodhct

barsend -an The sk being peviormed amd The rskes rvohse] i shiakd be apprsed by a
specialt e hand ing s product

In e of reuihcenl venlibtion, wear =uiahie i

axnl wilh a k|| et of the woxinng oo

Section 9. Physical and chemical properties

AppEwance
Fhysical siaie
Color

Dcllor

Do Hwressheded

pH

ey poasl

B i ng poit

Fash point

Evapmalion raie

Farmmabalty [snlid, gas)

Lowsr and upper enploshe
Hamable) Bl

Vapor pressure

Vapor dewsily

Dersily

Sndubliby

Farlition coslliciEnt -
ockamifecier
Amivy-ign iion eeperahae
Decommsilion treperahae
Viscosily

Liguidd

Light Yeliow.

Ml

Hat available

Nt available

Nt availabde

Nt vailabde

Open ap: 190G ZMT) Clewdand ]
Nt availabde

Nt appiicable. Barse on - Physical stiale
Nt availabde

Nt availabde

Hat available

<1H kghr® {1 pia™} &l 19.00C
inesniuble in waler

Nt availabde

Nt available

Hat available
Kanematic: 52 mmis (5.2 oS 2t 4G

Section 10. Stability and reactvity

Heaciyily Ha specie: =t daln aailshie for s priehed.  Reler in Coedilions o asnid and
Chemical stabid iy The producdt is siable

Peeibally of harandors Urder marmal asxliaer of sirage ol 1, harardours: reaciors will nol ocar
reachnes Urder mormal el of shyage: ad 1me. haoratious priymesorahon wll ot e
Condilie (o avoid FPoridl exrpachep heat

Product e Honlls 71 Poduct code  4813MHUST Fage 58
Wer=mmn 1 Dalle of ==ue DB 12014, Fowsl IS Larguape G ISH

www.rottlermfg.com




Section 10 Material Data Safety Sheets 10-7 VR7 Manual

Section 10. Stability and reactivity

Harardiurs decomnpeesilion Urder momal ool of shrage and 1ee. harartious decompsiion pashects. shesdd
poduchs ot be prexheed
Section 11. Toxicologcal information
Inksrnalion on sseningieal sffecis
Aepisation | "
Ko Rt
Disllales, peimicum  ycmirealon] midds (THIN HAZAHT) - Calwgrry 1
Inkmrralion mn the Bely Rates of ey avicipated: Devmal, inhalalion
el of expers e
Poiential acule heallth sffeck
Eye conlact Mo e significant elfects or orilical haranis.
Shin conlact Mo reen significant plfects or orilical harans.
Inhalalion Vapor nhalalirn under amisont comdlians = et mmally 2 problem dae 1o o wapar
[T 8
== Ao el el - el o BE il = rpiind e bagr
el o e il cleermical and oo peall characterishies
Eye conlact Mo specicdaln
Shan conlact Falverse sunpiams may chele the lowngr
iritalin
dryne=
g
Inhalalion Mo specic daln
MEREsES o werTling

o knwn significant effects or orilical haranks.
o knwn significant effects or orilical harank.
Ho knwn significant effects or orilical haranks.
o known signifizant effects or orilical haranks.
o known significant effects or orilical harank.
o known signifizant effects or orilical haranks.

Pndiet e Honds 70

Wer=mmn 1 Dalle of ==ue DB 12014, Fowsl IS Larguape G ISH

Poduct code  4813MHUST Fage: B3

www.rottlermfg.com



Section 10 Material Data Safety Sheets

10-8

VR7 Manual

Section 11. Toxicologcal information

Tmxicily

Section 12. Ecological information

Mo festing has e peviormesd by The marrufachuer

Fersslrnce amnd degrasdahilihy
Expectrd I he bindegraiahie

Nat available

Hanvelalie |iguid eshlbe in el

No roewn signifcant elfects o orilical harans

Section 13. Disposal consklerations

Despo=al mettnds

The gersyaiion of weshe shiald be: asnrien or mranired wheresey presshie

il of warste primhuct resiches; should et be dsposed of via the ol =ewer bul
p=e=e n 3 sulshie offent readment planl. Dispose of axphes. and on-ecyciable
prxhets wa 2 ersed wosde disposal conimchy.  Dspreel of his proed, ol
axnl sy by-products <hewid ot 5l e comply with e recpaements of emvsomental
Wisle pacicypng should be recydler]  Incineralion o il sheasld only be corsaiemed
mhen recycling & ol ieasble. This maleial amd i container must be disposed ofina
safe way. Care shanld be laken when hamiing emplied conlainess thal hawe nol been

cheonad ar rinsed aul.

anl S

Emply conlainess ar inevs may relain sane prichust resicues
A disprrsal of spilled makeial s el o conlat with =0l waivrecys drains

Section 14. Transport information

DT
Cle==ahicalion

TG
Chr=ifials

LIN sy

Mot regulaied

Nk regulaierd

Mot regulaivd

Yersan

Pndiet e Honds 70

1 Dalle off m=e DB 152014

Pt code
Fowsd 1S

4813 HUSE Fage TR
Larguape G ISH
NG 1Y

www.rottlermfg.com



Section 10 Material Data Safety Sheets 10-9 VR7 Manual

Section 14. Transport imformation

Trargawt in bk acconding Nat vailable
o Fesrex | of MIAROL
TATE and Hee |BC Code

Section 15. Regulatory information

IS Federal reguiblion
Uniind Hiskbes erriory Al compnenls are el o eemnpled
(VECA Bbj
SRARA AT
L — - - fenk
o produd= were foursd
SARA M1G13
Cl==ificalion Mot applinable
SARA 313
Formn H - Repaoaiisg This proxfasd dioes ok cont=in vy haradows ngredients at or ahowe reguialed
necuaETTETS Treshokds
Supplier notilicalion This proxfasd dioes ok cont=in vy haradows ngredients at or ahowe reguialed
Tresholds
Sialr reguiations
el Nane of The campanenis ane sted
Mewr lersey Nane of The companenis ane shed
PFenrealania HNaone of The companenits ane isted
Cakfoma Fron. & Callomnsa Prom £33 Mo proch ks, sere il
Dty reppaiali s
Ammirais rvesriery (ACE) Al ket e comprnent i nol isled
Casshs nriory Al compnenls are sl or esmplerd
Chins evesbey (EC3C} Al ot e comprnent s not e
Jupn lerve ey (FRCE] Al leat ore enmprnent i nol e
Forea rveniooy 050N Al compeenis are sl o eempled]
Fhllppisss ey Al compeenis are sl o eempled]
PELCH
FEACH Fininn Far the BEACH Sslaius of this produdt please arraill yo r cenpary contact. &=
idenified in ‘Seclion 1_
Section 16. Other information
Herardmrs Ml inforsmation Sysien {115 & }
[
W1
0
Personal peolection II

Coutiss HW S8 raling= are bl o 2 - raling ==ale. with [ reprecenting sl haorads orrishs ad 4
represeniing Sgrahcasl harads o s Althoegls HASE ralegs ae mol requsesd] o S0 ussder 73 CHAL 130
1258 the prrparey may choo=e o prowale then. HIESE ralgs o o be used with @ fully ssphesrsryied HEES

. Y B o (e 0 S OV LS N i i i Ml For 1 A Fi N MR Lar=: By

b purchord Fxclesively om J. J. Keller (B3] XFT-ERER
Nalioeal Fre Prolecios feeneialion (115 A

Pdiact rerme Honils 700 Prodact code 481 3H-UST Fage B3
Wersaon 1 Dale of F=ue DEA 152044 Fowal IS Languepe ENG ISH
s FENGLINHY

www.rottlermfg.com



Section 10 Material Data Safety Sheets 10-10 VR7 Manual

Section 16. Other information
00 _
TN Y T

Hishowry

Dk oo el of OAM AT

eSO

Dk of preies issue Ho presan e saleialion

Key in ablwevialions ACEH = Amesican Confarenee of inducial Hygienidy

CAS Huarber = Chemical Abivacts Service Regisiny Bismber
GHS = G5 inhally Harmaniaed Spclem of Dlesihicalion and Labe! ling of Chemicals
LATA = Inlrmairal Air Trarsprst A=orhlien
1B = Imlermeciaie Bolk Container
IMDG = Inlemational Mailime Dangerous, Grawis
LogPow = ingexiiwm of the ooiamlalier partion coelfwient
NARPM T = inlemabonal Cowentien ko the Prevention of Pol ution From Sheps,
1073 == modiied by the Prolocal of 1878, el = marine poluion)
0. = Deapalal Fypaase Limid
5DN5 = Safely Dala, Shest
51H_= Siuxi im expoaee imi
TWA = Time weighled awerage
UN = Liniled Natiors
UN humniss = Linied M Manber, 2 four digl rmises sy by e Linied
Natiors Commilies of Evperts on the Trarspar] of Dangesous Goods.
[ Indicalr=; imforralion thal hos changesd s presines ly | o wesion

- _a ____m__
- .- S TTHT = - -]

A reaarslly kel dieges e bveen Sl in e i doia stk aod B fealih, el s covinorserid
ikaralin conksined v i = ocowale ax of e dale specid beime M worranly or represeriion, express o plied B
mavle 2 In M arcveacy or compieieness of T dala aod inleralion in i dals shes’

The dalz axd advice given Spply wies = proied & anid i e saled applicelion or gpplicahiors. Yoo shoukl el e e
ket ot B ko U sl qpplicalen o sppicalinme wittau) seekineg Scvicos fom B Gooop.

F i B wroer’s ablingalior in evalnale and oo S procioet xalsly and' o compiy sills all applicadde brws o repalalioress The
AF Grep shall aol be reopareils o ey damage o npey sesollivey formn uee olfer Do Gee slbed preberd uoe of e
e fom any failre (o adhvre o ecoeseesiains, o Fom any aeants el i he ahere of e roalessl
Forchasers of N peocked b sopply e 2 e perly for e & ok, feve o duly o Bloe ol rece ey sheps In srare el
oy pevsry Bediay o ey Hee peorberd & g wilh S inforclion iy et sheed Cogplioners: o 2 doly In el

' aifvers wha ey be alfected of ey eeands desoraben i s sheet ad of oy precauirns et should e
G Yoo an conbd Bee AP Grup o sase Sal s Jooussen’ o S ot oeenl ovalable  Alleralion of T

dncusnent i sy profaied

Product e Honiles 710 Product code  401399USH Page 94
¥ersion 1 Dalle of sxoe DB 12094, Fomal IS Language ENGLISH
L) ENGLIT

www.rottlermfg.com



